BROTHER INDUSTRIES, LTD. S-7300A- P 3: 5: 0: 3: 3: 4:

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "BROTHER INDUSTRIES, LTD. S-7300A- P 3: 5: 0: 3: 3: 4:"

Transcription

1 S-7300A 零 件 手 册 PARTS BOOK 电 子 送 布 直 驱 自 动 切 线 平 缝 机 SINGLE NEEDLE DIRECT DRIVE LOCK STITCHER WITH ELECTRONIC FEEDING SYSTEM AND THREAD TRIMMER 最 新 的 零 部 件 情 报 请 参 考 (Parts Navigation) The latest parts information, refer to the Parts Navigation.

2 BROTHER INDUSTRIES, LTD. S-7300A- P 3: 5: 0: 3: 3: 4:

3 Description of model plate BROTHER INDUSTRIES, LTD. S-7300A- P 3: Medium-weight materials 5: Heavy-weight materials 0: Minimum lubrication type 3: Semi dry type 3: without thread wiper 4: with thread wiper

4 零 件 手 册 的 用 1. 本 手 册 是 根 据 截 止 至 2015 年 2 月 的 资 料 为 基 准 而 编 制 的 2. 零 部 件 设 计 若 有 变 动, 恕 不 另 行 通 知 3. 以 组 件 为 单 位 供 应 的 零 部 件 是 用 虚 线 框 出 4. 零 件 图 册 中 数 字 (REF.NO) 右 上 角 带 有 + 号 的 零 件 属 多 规 格 零 件, 详 细 请 见 零 件 清 单 A. 机 体 部 分... 1 Sp3. 不 同 规 格 零 部 件 一 览 表 B. 针 杆 和 挑 线 杆 装 置... 3 ( 欧 洲 用 ) C. 压 脚 装 置... 7 Ga1. 工 模 具 一 览 表 D. 送 料 装 置 ( 中 厚 布 料 用 :3 条 齿 ) E. 膝 控 提 升 装 置 Ga2. 工 模 具 一 览 表 F. 旋 梭 装 置 ( 中 厚 布 料 用 :3 条 齿 ) G. 供 油 润 滑 装 置 Ga3. 工 模 具 一 览 表 H. 穿 线 装 置 ( 厚 布 料 用 :3 条 齿 ) J. 绕 线 装 置 Ga4. 工 模 具 一 览 表 K. 切 线 装 置 ( 中 厚 布 料 用 :4 条 齿 ) L. 松 线 装 置 Ga5. 工 模 具 一 览 表 M. 扫 线 装 置 (-4[][]) ( 中 厚 布 料 用 :4 条 齿 ) N1. 控 制 箱 Ga6. 工 模 具 一 览 表 N2. 控 制 箱 ( 中 厚 布 料 用 :4 条 齿 ) P. 倒 缝 开 关 装 置 Ga7. 工 模 具 一 览 表 Q. 马 达 罩 盖 装 置 ( 厚 布 料 用 :4 条 齿 ) T. 操 作 盘 Ga8. 工 模 具 一 览 表 U. 马 达 装 置 ( 难 缝 布 料 新 素 材 用 :4 条 齿 ) V. 附 件 Wa. 警 告 标 签 Sp1. 不 同 规 格 零 部 件 一 览 表 ( 日 本 用 ) 索 引 Sp2. 不 同 规 格 零 部 件 一 览 表 ( 美 洲, 中 国 及 一 般 出 口 用 )... 50

5 Notes for using this parts book 1. This book was prepared based on information available in February Parts are subject to changes in design without prior notice. 3. Parts supplied as complete assemblies are circled by a dotted line. 4. The part which has the symbol "+" on its number (REF.NO) in the figure differs depending on the specification. For details, refer to the parts list. CONTENTS A. Machine body... 1 Sp3. Different parts list B. Needle bar and thread take-up mechanism... 3 (For Europe) 51 C. Presser foot mechanism... 7 Ga1. Gauge parts list D. Feed mechanism (Medium-weight materials : 3ROW) 52 E. Knee lifter mechanism Ga2. Gauge parts list F. Rotary hook mechanism (Medium-weight materials : 3ROW) G. Lubrication Ga3. Gauge parts list H. Threading mechanism (Heavy-weight materials : 3ROW) J. Bobbin winder mechanism Ga4. Gauge parts list K. Thread trimmer mechanism (Medium-weight materials : 4ROW) 55 L. Tension release mechanism Ga5. Gauge parts list M. Thread wiper mechanism (For -4[][]) (Medium-weight materials : 4ROW) 56 N1. Control box Ga6. Gauge parts list N2. Control box (Medium-weight materials : 4ROW).. 57 P. Quick reverse switch mechanism Ga7. Gauge parts list Q. Motor cover (Heavy-weight materials : 4ROW) 58 T. Operation panel Ga8. Gauge parts list U. Motor mechanism (Difficult-to-sew materials & Shin-gosen : 4ROW) 59 V. Accessories Wa. Warning labels Sp1. Different parts list (For Japan). 49 Index Sp2. Different parts list (For The Americas, China and General export) 50

6 A. / Machine body S-7300A-050

7 A. 机 体 部 分 / Machine body REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 脚 柱 L STAND L 2 SB 脚 柱 R STAND R 橡 皮 塞 8 RUBBER CAP 8 4 SA 橡 皮 塞 23.5 RUBBER CAP 橡 皮 塞 20.5 RUBBER CAP 橡 皮 塞 32.8 RUBBER CAP SB 橡 皮 塞 15.5 RUBBER CAP SB 头 部 防 震 垫 R HEAD CUSHION R 9 SB 头 部 防 震 垫 L HEAD CUSHION L 10 SB 轴 套 COLLAR 螺 钉 M4X12 SCREW BIND M4X12 12 SB 定 位 板 RULER PLATE 螺 钉 M4X6 SCREW PAN M4X6 14 S 接 地 标 记 LABEL, GROUNDING 15 SA 操 作 注 意 标 签 LABEL CAUTION 16 SA 警 告 标 记 INJURY MARK 17 SA 警 告 标 记 INJURY MARK SB 垫 圈 SPACER 19 SB 垫 圈 SPACER S-7300A-050 2

8 B. / Needle bar and thread take-up mechanism < -[ ]03, -[ ]05 / For -[ ]03, -[ ]05> 19 < -[ ]33 / For -[ ]33> S-7300A-101

9 B. 针 杆 和 挑 线 杆 装 置 / Needle bar and thread take-up mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 上 轴 组 件 UPPER SHAFT ASSY 2 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 3 S 螺 钉 M8 SCREW M8 4 S 螺 钉 M6X10 SET SCREW SOCKET (FT) M6X10 5 SA 绕 线 驱 动 轮 BOBBIN WINDER DRIVING WHEEL 6 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X 轴 用 挡 圈 C15 RETAINING RING EXTERNAL C 垫 圈 8 WASHER, PLAIN SPECIAL 8 < 用 - 03> <For -[]03> 9+ SB 针 杆 连 杆 总 组 件 3 NEEDLE BAR CONNECTING ROD UNIT 10+ SA 针 杆 曲 柄 NEEDLE BAR CRANK 11 S 油 线 WICK < 用 - 05> <For -[]05> 9+ SB 针 杆 连 杆 总 组 件 5 NEEDLE BAR CONNECTING ROD UNIT 10+ SA 针 杆 曲 柄 NEEDLE BAR CRANK 11 S 油 线 WICK < 用 - 33> <For -[]33> 9+ SB 针 杆 连 杆 总 组 件 3D NEEDLE BAR CONNECTING ROD UNIT 10+ SA 针 杆 曲 柄 NEEDLE BAR CRANK 12 SA 螺 钉 封 M3X4 SET SCREW SOCKET(CP)M3X4 SEAL 13 SA 螺 钉 SM X6L SCREW, SM3.57L 14 SB 紧 圈 SET SCREW COLLAR 螺 钉 M4X4 SET SCREW SOCKET (FT) M4X4 16 SA 垫 圈 WASHER 挡 圈 E6 RETAINING RING E 螺 钉 SM X7 SCREW, SM X 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 20 SA 定 位 销 STOPPER PIN 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X 针 杆 接 头 滑 块 NEEDLE BAR GUIDE SLIDE BLOCK 23+ *P.49-51** 1 针 杆 NEEDLE BAR < 用 - 3> <For -[][]3> 24+ S 针 杆 软 木 塞 NEEDLE BAR CORK < 用 - 05> <For -[]05> 针 杆 塞 NEEDLE BAR CORK 25 SB 针 杆 轴 套 U NEEDLE BAR BUSH U < 用 - 3> <For -[][]3> 26+ SA 针 杆 轴 套 D NEEDLE BAR BUSH D < 用 - 05> <For -[]05> 26+ SA 针 杆 轴 套 D NEEDLE BAR BUSH D 橡 皮 塞 4.3 RUBBER CAP *P 机 针 NEEDLE 固 定 螺 钉 SM3. SET SCREW, SM 针 杆 过 线 环 NEEDLE BAR THREAD GUIDE 31 SB 手 轮 组 件 PULLEY ASSY 32 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 33 SB 轴 承 压 板 BEARING HOLDER 螺 钉 M5X8 SCREW PAN M5X8 35 SB 同 步 轮 U TIMING PULLEY U 36 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 S-7300A-101 4

10 B. / Needle bar and thread take-up mechanism < -[ ]03, -[ ]05 / For -[ ]03, -[ ]05> 19 < -[ ]33 / For -[ ]33> S-7300A-101

11 B. 针 杆 和 挑 线 杆 装 置 / Needle bar and thread take-up mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM < 用 3 齿 > <For 3ROW> 37+ *P 针 板 NEEDLE PLATE 用 4 齿 > <For 4ROW> 37+ *P 针 板 NEEDLE PLATE 螺 钉 SM X8 SCREW, FLAT SM X 推 板 组 件 SLIDE PLATE ASSY 推 板 簧 SPRING, PLATE 41 SA 螺 钉 SM2.38 SCREW SM SB 下 轴 组 件 LOWER SHAFT ASSY 轴 用 挡 圈 C12 RETAINING RING EXTERNAL C12 44 SB 下 轴 叶 轮 LOWER SHAFT FAN 45 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 46 SB 下 同 步 轮 大 组 件 TIMING PULLEY D UNIT 47 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 48 SA 垫 片 4.8 SPACER SB 下 轴 轴 套 LOWER SHAFT BUSH 50 SA 同 步 皮 带 TIMING BELT 51 SA 下 轴 齿 轮 组 件 LOWER SHAFT GEAR ASSY 52 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 53 SB 油 封 OIL SEAL SB 油 封 OIL SEAL SB 张 力 轮 组 件 TENSION PULLEY ASSY 56 SB 张 力 轮 管 套 COLLAR 57 SB 皮 带 调 节 轴 REGULATION SHAFT 58 SB 螺 栓 M8X25 BOLT SOCKET M8X 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X5 S-7300A-101 6

12 C. / Presser foot mechanism < / Option parts > S-7300A-201

13 C. 压 脚 装 置 / Presser foot mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM < 用 - 3> <For -[][]3> 1+ SA 压 紧 杆 PRESSER BAR < 用 - 05> <For -[]05> 1+ SA 压 杆 PRESSER BAR 2 SB 压 紧 杆 导 架 组 件 P P-BAR GUIDE BRACKET ASSY P 4 SA 螺 钉 M4X12 SCREW M4X12 5 SA 压 杆 轴 套 PRESSER BAR BUSH 橡 皮 塞 4.3 RUBBER CAP SA 弹 簧 导 杆 SPRING GUIDE < 用 - 3> <For -[][]3> 8+ S 压 杆 弹 簧 PRESSER BAR SPRING < 用 - 05> <For -[]05> 压 杆 弹 簧 PRESSER BAR SPRING 垫 圈 WASHER 10 SB 调 节 螺 拴 组 件 PRESSER ADJUSTING SCREW ASSY < 使 用 螺 钉 护 指 器 <For finger guard screwed type> 11+ *P 压 脚 组 件 PRESSER FOOT ASSY 12 SA 护 指 器 FINGER GUARD 13 S 螺 钉 SM X10 SCREW, SM X 平 垫 圈 S3.5 WASHER PLAIN S 3.5 < 护 指 器 <For finger guard integral type> 15+ *P.51 1 压 脚 组 件 PRESSER FOOT ASSY W/F-GUARD 16 S 抬 压 脚 扳 手 LIFTING LEVER 17 S 螺 钉 ( 带 垫 圈 )M3.5X12 SCREW, PAN (S/P W) M3.5X12 SB 压 紧 杆 提 升 凸 轮 PRESSER BAR LIFTER CRANK O 形 圈 P4 O RING P4 20 SB 抬 压 连 杆 轴 PRESSER BAR LIFTER LEVER SHAFT 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X5 22 SB 松 线 架 TENSION RELEASE PLATE 23 SB 弹 簧 A SPRING A 24 SB 垫 圈 7.3 WASHER 挡 圈 E5 RETAINING RING E5 26 SB 松 线 辅 助 销 TENSION RELEASE SUPPORT PIN 六 角 螺 母 M6 NUT 3 M6 28 SB 松 线 辅 助 销 TENSION RELEASE SUPPORT PIN 六 角 螺 母 M6 NUT 3 M6 30 SB 抬 压 连 杆 PRESSER BAR LIFTER LEVER 31 SB 膝 控 连 杆 KNEE LIFTER CONNECTING ROD 32 SB 轴 位 螺 钉 M5 SHOULDER SCREW M5 33 SB 松 线 切 换 板 T-RELEASE REGULATOR PLATE 螺 栓 M4X5 BOLT SOCKET M4X 平 垫 圈 M4 WASHER PLAIN M 4 36 SB 抬 压 导 向 板 LIFTING PLATE 37 SA 轴 位 螺 钉 M5 SHOULDER SCREW, M5 38 SB 膝 控 提 升 杠 杆 KNEE LIFTER LEVER 39 SB 轴 位 螺 钉 M5 SHOULDER SCREW M5 40 SB 轴 位 螺 钉 LINK SHOULDER SCREW 41 SB 提 升 杆 KNEE LIFTER BAR 42 SA 轴 位 螺 钉 M5 SHOULDER SCREW, M5 43 SB 调 整 螺 钉 6 ADJUSTING SCREW 六 角 螺 母 M6 NUT 3 M6 S-7300A-201 8

14 C. / Presser foot mechanism < / Option parts > S-7300A-201

15 C. 压 脚 装 置 / Presser foot mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM < 件 > <OPTION PARTS> 45 SB 调 节 螺 丝 组 件 ADJUSTING SCREW SET 46 SB 调 整 螺 钉 6 ADJUSTING SCREW 六 角 螺 母 M6 NUT 3 M6 S-7300A

16 D. / Feed mechanism S-7300A-202

17 D. 送 料 装 置 / Feed mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 用 3 > <For 3ROW> 1+ *P 送 布 牙 FEED DOG 用 4 > <For 4ROW> 1+ *P 送 布 牙 FEED DOG 2 SB 螺 钉 3 SCREW M3 3 SB 送 布 台 组 件 FEED BAR ASSY 4 SB 上 下 送 布 台 轴 组 件 FEED LIFTING R-BAR SHAFT ASSY 螺 钉 M3X4 SET SCREW SOCKET (CP) M3X4 6 SA 螺 钉 M5X7 SET SCREW 5X7 7 SB 垫 圈 4.2 T0.8 WASHER PLAIN 4.2 T0.8 < 用 - 3> <For -[][]3> 8+ SB 上 下 送 布 组 件 3 LIFTING FEED ASSY 3 < 用 - 05> <For -[]05> 8+ SB 上 下 送 布 组 件 5 LIFTING FEED ASSY 5 9 SB 上 下 送 布 曲 柄 LIFTING FEED CRANK 10 SB 抬 牙 叉 LIFTING FEED ARM 螺 钉 M5X10 SCREW PAN M5X 螺 钉 M4X10 SCREW BIND M4X10 13 SB 垫 圈 4.2 T1.5 WASHER PLAIN 4.2 T S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 15 SB 送 布 台 短 轴 组 件 FEED BAR SHAFT ASSY 螺 钉 M3X4 SET SCREW SOCKET (CP) M3X4 17 SA 螺 钉 M5X7 SET SCREW 5X7 SB 垫 圈 4.2 T0.8 WASHER PLAIN 4.2 T SB 送 布 台 臂 FEED ROCK BRACKET ARM 20 SA 螺 钉 M5X12 SCREW 5X12 21 SB 水 平 送 布 轴 FEED ROCK SHAFT 轴 用 挡 圈 C8 RETAINING RING EXTERNAL C8 23 SB 垫 圈 8 WASHER PLAIN 8 24 SB 送 布 轴 轴 套 L FEED SHAFT BUSH L 25 SB 送 布 轴 轴 套 M FEED SHAFT BUSH M 26 SB 送 布 轴 轴 套 R FEED SHAFT BUSH R 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X5 28 SB 曲 柄 短 连 杆 总 组 件 FEED ROCK LINK UNIT 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X5 30 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X 螺 母 M3.5 NUT 1 M SB 垫 圈 8 WASHER PLAIN 8 33 SB 脉 冲 马 达 组 件 P MOTOR ASSY 螺 栓 M4X14 BOLT SOCKET M4X 螺 栓 M5X14 BOLT SOCKET M5X14 36 SB 送 布 马 达 防 护 罩 PM COVER 37 0A 螺 钉 ( 带 垫 圈 ) M4X10DB SCREW PAN (S/P WASHER) M4X 电 线 夹 1.9X80 FASTENING BAND 1.9X 压 线 板 CORD HOLDER 7N 40 0A 螺 钉 ( 带 垫 圈 ) M4X10DB SCREW PAN (S/P WASHER) M4X10 41 SA 注 意 符 号 30X40 MARK ATTENTION 30X40 S-7300A

18 E. / Knee lifter mechanism S-7300A-203

19 E. 膝 控 提 升 装 置 / Knee lifter mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 膝 控 组 件 KNEE LIFTER ASSY 2 SB 碰 块 弯 杆 接 头 KNEE LIFTER BRACKET 3 SB 螺 栓 M6X15 BOLT 6X15 4 SB 螺 栓 M6X24 BOLT 6X24 5 SB 膝 控 弯 管 KNEE LIFTER BAR 6 SB 膝 控 碰 块 KNEE LIFTER PLATE 7 SB 膝 控 碰 块 支 架 KNEE LIFTER SUPPORT 8 SB 碰 块 架 KNEE LIFTER PLATE STOPPER 9 SB 螺 栓 M6X12 BOLT 6X12 10 SB 膝 控 碰 块 垫 KNEE LIFTER PLATE COVER S-7300A

20 F. / Rotary hook mechanism S-7300A-301

21 F. 旋 梭 装 置 / Rotary hook mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 旋 梭 轴 ROTARY HOOK SHAFT 2 SB 油 盖 螺 钉 组 件 SCREW CAP W/HOLE ASSY O 形 圈 S4 O RING S4 4 SB 泵 轴 套 组 件 PUMP BUSH ASSY O 形 圈 S25 O RING S O 形 圈 S29 O RING S29 7 SB 轴 承 轴 套 组 件 BEARING BUSH ASSY 8 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 9 SA 油 封 OIL SEAL 10 SB 旋 梭 轴 齿 轮 轴 套 ROTARY HOOK SHAFT GEAR BUSH 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 12 SA 旋 梭 轴 齿 轮 组 件 ROTARY HOOK SHAFT GEAR ASSY 13 S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 14 SB 橡 皮 塞 组 件 23.5 RUBBER CAP 23.5 ASSY < - 3> <For -[][]3> 15+ SB 旋 梭 定 位 钩 3 HOOK STOPPER 3 < - 05> <For -[]05> 15+ SB 旋 梭 定 位 钩 5 HOOK STOPPER 5 16 SA 螺 钉 M4X12 SCREW M4X12-3> <For -[][]3> 17+ SB 盒 装 旋 梭 组 件 SB5274 ROTARY HOOK ASSY W/BOX SB5274 < - 05> <For -[]05> 17+ SB 盒 装 旋 梭 组 件 SB1678 ROTARY HOOK ASSY W/BOX SB1678 S 梭 芯 套 组 件 BOBBIN CASE ASSY 旋 芯 套 调 整 簧 片 TENSION SPRING 旋 芯 套 调 整 螺 钉 ADJUSTING SCREW 固 定 螺 钉 SET SCREW 22 S 空 转 防 止 弹 簧 ANTI-SPIN SPRING < - 3> <For -[][]3> 梭 芯 BOBBIN < - 05> <For -[]05> 梭 芯 BOBBIN S-7300A

22 G. / Lubrication < -[ ]33 / For -[ ]33> S-7300A-350

23 G. 供 油 润 滑 装 置 / Lubrication REF.NO CODE Q'TY 品 名 NAME OF PARTS RM < - 0 > <For -[]0[]> 1 SB 油 箱 总 组 件 OIL TANK UNIT 2 SB 油 管 组 件 OIL TUBE ASSY 3 SB 油 管 支 架 U TUBE HOLDER U 螺 钉 M5X12 SCREW PAN M5X12 5 SB 管 挂 钩 U TUBE HOOK U 螺 钉 M4X8 SCREW PAN M4X8 7 SB 油 线 挂 钩 组 件 WICK HOLDER ASSY 螺 钉 M5X8 SCREW PAN M5X8 9 SB 针 杆 油 毡 NEEDLE BAR FELT 滤 油 毡 压 簧 FELT SUPPORT < - 33> <For -[]33> 11 SB 油 箱 总 组 件 D OIL TANK UNIT D 12 S 供 油 口 OIL FEEDING PIPE 13 SA 供 油 口 OIL FEEDING PIPE 14 SA 过 滤 毡 FILTER O 形 圈 PW6 O RING PW 橡 皮 塞 10.5 RUBBER CAP SA 螺 钉 8 SCREW M O 形 圈 P8 O RING P8 19 SB 维 尼 龙 管 (350) VINYL TUBE (350) 20 0A 螺 钉 ( 带 垫 圈 ) M5X12DA SCREW PAN (S/P WASHER) M5X12 21 SB 供 油 口 组 件 OIL FEEDING POCKET ASSY 22 S 供 油 口 OIL FEEDING PIPE O 形 圈 S4 O RING S 橡 皮 塞 6.3 RUBBER CAP SA 泵 盖 螺 钉 组 PUMP CAP SCREW ASSY 26 S 泵 盖 螺 钉 CAP SCREW PUMP 27 S 弹 簧 SPRING COMPRESSION 柱 塞 PLUNGER 29 SB 橡 皮 塞 RUBBER CAP 30 SB 底 板 侧 盖 组 件 BED BOTTOM COVER ASSY 31 SA 螺 钉 8 SCREW M O 形 圈 P8 O RING P 螺 钉 M4X8 SCREW PAN M4X 平 垫 圈 L4 WASHER PLAIN L 4 35 SB 橡 皮 塞 8 RUBBER CAP 8 36 SB 侧 盖 垫 片 BOTTOM COVER PACKING 螺 钉 M5X12 SCREW PAN M5X12 38 SB 油 盒 防 护 板 OIL TANK GUARD 螺 钉 M5X12 SCREW PAN M5X12 40 SB 供 油 调 节 螺 钉 ADJUSTING SCREW S-7300A-350

24 H. / Threading mechanism S-7300A-401

25 H. 穿 线 装 置 / Threading mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 小 夹 线 组 件 P PRE-TENSION ASSY P 2 SB 弹 簧 A THREAD GUIDE SPRING 夹 线 盘 DISC TENSION 夹 线 压 盘 TENSION DISC PRESSER 夹 线 螺 母 TENSION NUT 6 SA 弹 簧 SUB TENSION SPRING 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X5 12 SB 松 线 销 A TENSION RELEASE PIN A 13 SB 松 线 杆 A TENSION RELEASE STUD A < - 3> <For -[][]3> 14+ SB 夹 线 器 组 件 3 THREAD TENSION BRACKET ASSY 15+ SA 夹 线 弹 簧 TENSION SPRING < - 05> <For -[]05> 14+ SB 夹 线 器 组 件 5 THREAD TENSION BRACKET ASSY 15+ S 夹 线 弹 簧 TENSION SPRING 固 定 螺 钉 SM3.57 SET SCREW SM 夹 线 螺 杆 TENSION STUD 夹 线 盘 DISC TENSION 夹 线 压 盘 TENSION DISC PRESSER 20 S 止 动 垫 圈 WASHER 21 S 压 线 螺 母 TENSION NUT 22 S 挑 线 弹 簧 THREAD TAKE-UP SPRING 23 SB 挑 线 弹 簧 限 位 板 THREAD TAKE-UP SPRING STOPPER 24 SB 限 位 弹 簧 STOPPER SPRING 25 SA 螺 钉 M6X6 SET SCREW (FT) M6X6 26 SB 松 线 销 TENSION RELEASE PIN 27 SB 松 线 杆 组 件 TENSION RELEASE STUD ASSY 29 SB 穿 线 杆 SPOOL PIN 30 SA 机 壳 线 导 向 R ARM THREAD GUIDE, R 螺 钉 M5X6 SCREW BIND M5X6 32 SB 线 导 向 ARM THREAD GUIDE 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X5 34 SA 线 导 向 THREAD GUIDE D 35 SA 挑 线 杆 防 护 罩 THREAD TAKE-UP LEVER COVER 螺 钉 M5X8 SCREW PAN M5X8 37 SB 面 板 组 件 FACE PLATE ASSY 38 SA 橡 皮 塞 RUBBER CAP 39 SB 面 板 橡 皮 塞 P FACE PLATE RUBBER CAP P S-7300A

26 H. / Threading mechanism S-7300A-401

27 H. 穿 线 装 置 / Threading mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 40 SA 线 导 线 FACE PLATE THREAD GUIDE 螺 钉 M3X6 SCREW BIND M3X6 42 0A 螺 钉 ( 带 垫 圈 ) M4X16DA SCREW PAN (S/P WASHER) M4X16 S-7300A

28 J. / Bobbin winder mechanism S-7300A-402

29 J. 绕 线 装 置 / Bobbin winder mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 上 盖 大 组 件 TOP COVER UNIT ASSY 挡 圈 E5 RETAINING RING E5 3 SB 卷 线 轴 座 组 件 B-WINDER SUPPORT ASSY 4 SB 卷 线 轴 组 件 BOBBIN WINDER SHAFT ASSY 5 SB 定 位 橡 皮 STOPPER RUBBER 6 SB 卷 线 轮 BOBBIN WINDER WHEEL 7 SB 橡 皮 塞 RUBBER RING 螺 钉 M4X4 SET SCREW SOCKET (FT) M4X4 9 SB 梭 芯 夹 凸 轮 BOBBIN PRESSER CAM 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X5 11 SB 梭 芯 夹 轴 BOBBIN WINDER ARM SHAFT 12 SB 垫 圈 WASHER 螺 钉 M4X8 SCREW PAN M4X8 14 SB 梭 芯 夹 BOBBIN PRESSER 15 SB 卷 线 杠 杆 BOBBIN WINDER LEVER 平 垫 圈 M6 WASHER PLAIN M 6 17 SB 弹 簧 SPRING SB 卷 线 杠 杆 弹 簧 BOBBIN WINDER LEVER SPRING 螺 销 M3X6 TAPPING SCREW PAN V M3X O 形 圈 P4 O RING P4 21 SA 切 刀 KNIFE 螺 钉 M5X10 SCREW BIND M5X10 23 SB 卷 线 器 夹 线 组 件 BOBBIN WINDER TENSION ASSY 夹 线 盘 DISC TENSION 25 SB 螺 母 SM4.37 NUT 3 SM 螺 钉 M5X10 SCREW BIND M5X 螺 钉 M6X16 SCREW PAN M6X16 28 SB 夹 线 弹 簧 TENSION SPRING 29 SB 调 节 螺 母 THREAD TENSION NUT S-7300A

30 K. / Thread trimmer mechanism S-7300A-403

31 K. 切 线 装 置 / Thread trimmer mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 分 线 器 LOWER THREAD FINGER 平 垫 圈 M4 WASHER PLAIN M 螺 钉 M4X6 SCREW PAN M4X6 4 SB 上 刀 UPPER KNIFE 5 SB 螺 钉 M4.37 FLAT SCREW 螺 钉 SM4.37 SCREW, FLAT (W/SOCKET) SM SB 上 切 刀 架 UPPER KNIFE HOLDER 8 SB 上 切 刀 连 杆 UPPER KNIFE CONNECTING ROD 9 SB 上 切 刀 杠 杆 UPPER KNIFE LEVER 螺 栓 M5X10 BOLT SOCKET M5X10 11 SB 下 切 刀 LOWER KNIFE 螺 钉 SM4.37 SCREW, FLAT (W/SOCKET) SM SB 下 切 刀 架 LOWER KNIFE HOLDER 14 SB 垫 圈 SPACER 15 SB 下 切 刀 连 杆 LOWER KNIFE CONNECTING ROD 螺 钉 M4X10 SCREW BIND M4X10 17 SA 管 套 COLLAR 垫 圈 WASHER 六 角 螺 母 M4 NUT 3 M4 20 SB 切 线 手 杆 弹 簧 P THREAD TRIMMER LEVER SPRING P 21 SB 切 线 凸 轮 B THREAD TRIMMER CAM B 27 SB 切 线 器 杆 组 件 THREAD TRIMMER LEVER ASSY 28 SA 手 杆 定 位 LEVER STOPPER 螺 栓 M5X14 BOLT SOCKET M5X14 30 SA 切 线 架 压 板 KNIFE HOLDER PRESSER PLATE 螺 钉 M3X10 SCREW FLAT M3X10 32 SB 切 刀 驱 动 曲 柄 轴 FORKED SHAFT 33 SB 叉 轴 轴 套 FORKED SHAFT BUSH 34 SB 挡 圈 E12 RETAINING RING_E12 35 SB 切 线 凸 轮 曲 柄 总 组 件 THREAD TRIMMER LEVER UNIT 螺 母 SM4.37 NUT SM S 固 定 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 38 SB 切 刀 驱 动 轴 THREAD TRIMMER CAM LEVER SHAFT 39 S 橡 皮 垫 圈 RUBBER CUSHION 40 SB 挡 圈 COLLAR 41 SB 切 线 凸 轮 复 位 弹 簧 SPRING EXTENSION 衬 垫 5.3 SPACER 固 定 螺 钉 SM X10 SET SCREW SOCKET SM X10 44 SB 切 线 电 磁 铁 组 件 THREAD TRIMMER SOLENOID ASSY 45 SB 切 线 电 磁 铁 台 THREAD TRIMMER SOLENOID BASE 46 SB 切 线 电 磁 铁 THREAD TRIMMER SOLENOID 螺 钉 M4X8 SCREW PAN M4X 电 线 固 定 夹 CORD HOLDER 螺 钉 M4X8 SCREW PAN M4X8 50 SA 销 PIN S-7300A

32 K. / Thread trimmer mechanism S-7300A-403

33 K. 切 线 装 置 / Thread trimmer mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 平 垫 圈 S5 WASHER PLAIN S 轴 用 挡 圈 C5 RETAINING RING EXTERNAL C5 53 SB 电 磁 铁 杆 SOLENOID LEVER 54 SB 电 磁 铁 定 位 板 SOLENOID STOPPER PLATE 螺 栓 M4X6 BOLT SOCKET M4X6 56 SB 电 磁 铁 杆 基 座 SOLENOID LEVER BASE 螺 栓 M6X25 BOLT SOCKET M6X25 58 SB 挡 圈 COLLAR 59 SA 平 垫 圈 WASHER PLAIN 六 角 螺 母 M6 NUT 3 M 螺 钉 M5X12 SCREW PAN M5X12 62 SB 油 管 固 定 钢 丝 环 D TUBE HOLDER WIRE D 螺 钉 M5X10 SCREW PAN M5X10 64 SB 电 磁 铁 定 位 橡 皮 SOLENOID STOPPER RUBBER 65 SB 挡 圈 COLLAR 螺 栓 M6X20 BOLT SOCKET M6X 平 垫 圈 L6 WASHER PLAIN L 6 S-7300A

34 L. / Tension release mechanism S-7300A-404

35 L. 松 线 装 置 / Tension release mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 松 线 电 线 TENSION RELEASE WIRE 2 SB 线 夹 D WIRE HOLDER D 螺 钉 M4X8 SCREW PAN M4X8 4 SB 线 夹 U WIRE HOLDER U 螺 钉 M4X12 SCREW PAN M4X12 6 SA 线 夹 CORD HOLDER 螺 栓 M5X8 BOLT SOCKET M5X 螺 母 SM4.76 NUT SM4.76 S-7300A

36 M. (-4[][]) / Thread wiper mechanism (For -4[][]) S-7300A-405

37 M. 扫 线 装 置 (-4[][]) / Thread wiper mechanism (For -4[][]) REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 扫 线 装 置 组 件 THREAD WIPER DEVICE ASSY 2 SB 电 磁 铁 基 座 THREAD WIPER BASE 3 SB 挡 线 电 磁 铁 THREAD WIPER SOLENOID 螺 钉 M3X6 SCREW PAN M3X 平 垫 圈 S3 WASHER PLAIN S 3 6 SB 线 夹 BAND 7 SA 挡 线 弹 簧 THREAD WIPER SPRING 8 S 平 垫 圈 WASHER, PLAIN 9 S 柱 塞 销 PLUNGER PIN 10 SB 扫 线 连 杆 THREAD WIPER ROD 11 S 橡 皮 垫 圈 SPACER RUBBER 12 S 柱 塞 销 PLUNGER PIN 13 SB 扫 线 曲 轴 组 件 THREAD WIPER CRANK ASSY 14 SA 弹 簧 WIPER SPRING 垫 圈 WASHER 挡 圈 E3 RETAINING RING E 挡 圈 E4 RETAINING RING E4 SA 垫 圈 WASHER 19 SA 扫 线 杆 THREAD WIPER 挡 线 轴 挡 圈 THREAD WIPER STUD COLLAR 螺 钉 M4X5 SCREW BIND M4X5 22 SB 电 磁 铁 盖 SOLENOID COVER 螺 钉 M4X5 SCREW BIND M4X 螺 钉 M5X8 SCREW PAN M5X8 25 SA 线 夹 CORD HOLDER 26 SB 线 夹 U CORD HOLDER U 螺 钉 M5X8 SCREW PAN M5X8 28 SB 线 夹 CORD HOLDER S-7300A

38 N1. / Control box < / For Europe > S-7300A-502

39 N1. 控 制 箱 / Control box REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 用 本 出 > <For Japan and General export> 1+ SB 备 用 7300A 控 制 箱 组 件 J/A 7300A BOX ASSY J/A SUPPLY 2+ SB 踏 板 控 制 器 组 件 (EX) TREADLE UNIT-EX 3+ SB 备 用 主 基 板 组 件 MAIN PCB ASSY SUPPLY 用 国 > <For China> 1+ SB 备 用 7300A 控 制 箱 组 件 CN 7300A BOX ASSY CN SUPPLY 2+ SB 踏 板 控 制 器 组 件 (CN) TREADLE UNIT-CN 3+ SB 备 用 主 基 板 组 件 MAIN PCB ASSY SUPPLY 用 洲 > <For the Americas> 1+ SB 备 用 7300A 控 制 箱 组 件 US 7300A BOX ASSY US SUPPLY 2+ SB 踏 板 控 制 器 组 件 (US) TREADLE UNIT-US 3+ SB 备 用 主 基 板 组 件 MAIN PCB ASSY SUPPLY 用 洲 > <For Europe> 1+ SB 备 用 7300A 控 制 箱 组 件 CE 7300A BOX ASSY CE SUPPLY 2+ SB 踏 板 控 制 器 组 件 (US) TREADLE UNIT-US 3+ SB 备 用 主 基 板 组 件 (CE) MAIN PCB ASSY CE SUPPLY 4 SB 侧 盖 BOTTOM COVER 5 SB 膝 控 轴 R KNEE LIFTER SHAFT R 轴 套 BUSH 挡 圈 E10 RETAINING RING E10 8 SB 膝 控 R KNEE LIFTER R 9 SB 螺 栓 5.95X13 BOLT SM5.95X13 10 SB 固 定 螺 钉 SM5.95 SET SCREW SM 螺 母 SM5.95 NUT SM SB 复 位 弹 簧 TWIST SPRING 13 SB 膝 控 F KNEE LIFTER F 14 SB 螺 栓 SM5.95 BOLT SM SB 膝 控 连 杆 KNEE LIFTER CONNECTING ROD 16 SA 轴 位 螺 钉 M5 SHOULDER SCREW M5 17 SB 膝 控 杠 杆 D KNEE LIFTER LEVER D 螺 钉 M6X6 SET SCREW SOCKET (FT) M6X6 19 SB 膝 控 轴 L KNEE LIFTER SHAFT L 轴 套 BUSH 挡 圈 E10 RETAINING RING E A 螺 钉 ( 带 垫 圈 ) M4X10DA SCREW PAN (S/P WASHER) M4X A 螺 钉 ( 带 垫 圈 ) M4X20DA SCREW PAN (S/P WASHER) M4X20 24 SB 插 头 安 装 板 CONNECTOR SETTING PLATE 25 0A 螺 钉 ( 带 垫 圈 ) M4X10DA SCREW PAN (S/P WASHER) M4X10 26 SB 电 阻 组 件 R40/220 CEMENT RESISTOR ASSY 40/ A 螺 钉 ( 带 垫 圈 ) M4X10DA SCREW PAN (S/P WASHER) M4X10 28 SB 固 定 用 线 夹 WIRE CLIP 29 0A 螺 钉 ( 带 垫 圈 ) M4X10DA SCREW PAN (S/P WASHER) M4X10 30 J Ω 形 夹 子 OLS-80 CLAMP OLS SB 箱 盖 BOX COVER 32 SB 箱 盖 销 BOX COVER PIN 33 SB 线 夹 BAND 34 SB 插 头 套 CONNECTOR CAP 35 0A 螺 钉 ( 带 垫 圈 ) M4X10DA SCREW PAN (S/P WASHER) M4X10 36 S 接 地 标 记 LABEL, GROUNDING 37 0A 螺 钉 ( 带 垫 圈 ) M4X10DA SCREW PAN (S/P WASHER) M4X10 38 SA 感 电 标 签 36 X 150 LABEL ELECTRICAL SHOCK 36X SA 警 告 标 记 INJURY MARK 用 洲 > <For Europe> 40 SB CE 过 滤 器 塑 料 袋 组 件 CE FILTER BAG ASSY 41 SA CE 滤 波 器 座 罩 CE FILTER CASE 42 SB CE 滤 波 器 基 板 组 件 CE FILTER PCB ASSY U 形 卡 钉 STAPLE 10X 木 螺 钉 M4.5X16 WOOD SCREW ROUND 2 M4.5X16 45 S 衰 减 器 NFC-28 CORE:NFC A 螺 钉 ( 带 垫 圈 ) M4X10DB SCREW PAN (S/P WASHER) M4X10 S-7300A

40 N1. / Control box < / For Europe > S-7300A-502

41 N1. 控 制 箱 / Control box REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 平 垫 圈 M4 WASHER PLAIN M 六 角 螺 母 M4 NUT 1 M4 49 S 衰 减 器 NF-65 CORE, NF S 衰 减 器 NF-130 CORE, NF SB 衰 减 器 K3NFR-10BK2 CORE:K3NFR-10BK2 52 J EMC 衰 减 器 E2130MRC EMC CORE E2130MRC S-7300A

42 N2. / Control box 1 + < / For the Americas > 7 < 100V / 110V For Single phase 100V / 110V > OFF ON OFF ON < 380V / 400V For Three phase 380V / 400V > OFF ON S-7300A-502

43 N2. 控 制 箱 / Control box REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 100V> <For 100V> 1+ BMP 变 压 器 箱 TRANSFORMER BOX AST1 110V> <For 110V> 1+ BMP 变 压 器 箱 TRANSFORMER BOX ST1 380V> <For 380V> 2+ BMP 变 压 器 箱 TRANSFORMER BOX ST4 400V> <For 400V> 2+ BMP 变 压 器 箱 TRANSFORMER BOX ST4 100V/110V> <For single phase 100V/110V> 3 SA 变 压 器 100/220V TRANSFORMER 100/110/220V 380V/400V> <For three phase 380V/400V> 4 SA 变 压 器 400/230V TRANSFORMER 400/230V 5 SA 变 压 器 罩 盖 TR BOX COVER 6 SA 感 电 标 签 25 X 28 LABEL ELECTRICAL SHOCK 25X28 洲 > <For the Americas> 7 SB 开 关 箱 塑 料 袋 组 件 SWBOX BAG ASSY U 形 卡 钉 STAPLE 10X 木 螺 钉 M4.5X16 WOOD SCREW ROUND 2 M4.5X16 S-7300A

44 P. / Quick reverse switch mechanism < -3[][] / For -3[][] > < -3[][] / For -3[][] > S-7300A-508

45 P. 倒 缝 开 关 装 置 / Quick reverse switch mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 中 外 > <Except China> 1+ SB 开 关 组 件 P EX SWITCH ASSY P EX 中 > <For China> 1+ SB 开 关 组 件 P SWITCH ASSY P 螺 钉 M5X10 SCREW BIND M5X10 3 SA 线 夹 CORD HOLDER 4 SB 线 夹 D CORD HOLDER D 5 0A 螺 钉 ( 带 垫 圈 ) M4X16DA SCREW PAN (S/P WASHER) M4X16 < -3 > <For -3[][]> 6 SB 线 夹 U CORD HOLDER U 7 SB 线 夹 CORD HOLDER 螺 钉 M5X8 SCREW PAN M5X8 < -4 > <For -4[][]> 螺 钉 M5X8 SCREW PAN M5X8-3 > <For -3[][]> 9 SB 线 夹 D CORD HOLDER D 螺 钉 M5X8 SCREW PAN M5X8 S-7300A

46 Q. / Motor cover < / For Japan and General export > < / For China > < / For Europe and the Americas > S-7300A-515

47 Q. 马 达 罩 盖 装 置 / Motor cover REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 本 出 > <For Japan and General export> 1+ SB 皮 带 轮 罩 组 件 J/A PULLEY COVER ASSY J/A 中 > <For China> 1+ SB 皮 带 轮 罩 组 件 C PULLEY COVER ASSY C > <For Europe and the Americas> 2 SB 皮 带 轮 罩 U/E PULLEY COVER U/E 3 0A 螺 钉 ( 带 垫 圈 ) M5X16DA SCREW PAN (S/P WASHER) M5X16 4 SB 接 地 线 GROUND WIRE 5 0A 螺 钉 ( 带 垫 圈 ) M4X10DA SCREW PAN (S/P WASHER) M4X10 6 0A 螺 钉 ( 带 垫 圈 ) M5X12 SCREW PAN (S/P WASHER) M5X12 S-7300A

48 T. / Operation panel < / For General export > < / Except General export > < / For China > S-7300A-530

49 T. 操 作 盘 / Operation panel REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 般 > <Except General export> 国 > <For China> 1+ SB 有 商 标 标 记 操 作 盘 组 件 PANEL ASSY SUPPLY LOGO 般 > <For General export> 2+ SB 无 商 标 标 记 操 作 盘 组 件 PANEL ASSY SUPPLY W/O LOGO 3 SB 操 作 板 密 封 条 EDGE COVER 4 0A 螺 钉 ( 带 垫 圈 ) M4X12DB SCREW PAN (S/P WASHER) M4X12 5 SB 操 作 盘 支 座 PANEL SUPPORT 螺 钉 M5X5 SET SCREW SOCKET (FT) M5X 电 线 固 定 夹 CORD HOLDER 螺 钉 M4X8 SCREW PAN M4X8 S-7300A

50 U. / Motor mechanism S-7300A-650

51 U. 马 达 装 置 / Motor mechanism REF.NO CODE Q'TY 品 名 NAME OF PARTS RM 1 SB 马 达 DR-7138B-501 MOTOR DR-7138B 螺 栓 M4X20 BOLT SOCKET M4X20 3 SB 电 线 夹 #12 CORD HOLDER # 螺 钉 M5X12 SCREW PAN M5X 电 线 夹 M150 BINDER M150 6 SA 注 意 符 号 30X40 MARK ATTENTION 30X40 S-7300A

52 V. / Accessories < / Option parts > S-7300A-910

53 V. 附 件 / Accessories REF.NO CODE Q'TY 品 名 NAME OF PARTS RM < - 3> <For -[][]3> 梭 芯 BOBBIN < - 05> <For -[]05> 梭 芯 BOBBIN 3 SB 橡 胶 铰 链 组 件 RUBBER HINGE ASSY 4 SB 机 头 铰 链 HEAD HINGE 5 SB 机 头 铰 链 套 RUBBER CUSHION 6 SB 机 头 撑 杆 HEAD REST 7 SA 油 壶 组 件 OIL TANK ASSY 8 SB 油 壶 警 示 标 贴 英 文 OIL WARNING LABEL EN 9 SB 油 壶 警 示 标 贴 日 文 OIL WARNING LABEL JP 机 头 罩 HEAD COVER 11 SB 线 架 组 件 2DR COTTON STAND ASSY 2DR 12 S 垫 圈 SPOOL STAND BASE 13 SB 线 盘 软 垫 SPOOL MAT 14 S 线 轴 缓 冲 架 SPOOL CUSHION 线 轴 B SPOOL SHAFT B 16 SB 弹 簧 垫 圈 2-5 WASHER SPRING SB 螺 母 M5 NUT 2 M5 S 插 线 架 2 SPOOL HOLDER 2 19 S 螺 钉 ( 带 垫 圈 ) M5X32 SCREW PAN (S/P WASHER) M5X32 20 SB 螺 母 M5 NUT 1 M5 21 S 上 过 线 架 2 组 件 THREAD HANGER ASSY 2 22 S 过 线 架 2 THREAD HANGER 过 线 管 套 THREAD HANGER BASE 过 线 架 上 过 线 管 THREAD BUSH 25 SB 螺 钉 ( 带 垫 圈 ) M5X14 SCREW PAN(S/P WASHER) M5X14 26 SB 螺 母 M5 NUT 1 M5 27 SB 螺 栓 组 件 BOLT SQUARE ASSY 28 SB 螺 栓 M6X45 BOLT SQUARE M6X45 29 SB 安 装 板 SETTING PLATE 平 垫 圈 L6 WASHER PLAIN L 弹 簧 垫 圈 2-6 WASHER SPRING 螺 母 M6 NUT 1 M6 33 SA 螺 栓 M8X65 BOLT M8X65 34 SB 平 垫 圈 L8 WASHER PLAIN L 弹 簧 垫 圈 2-8 WASHER SPRING 螺 母 M8 NUT 2 M8 < 件 > <OPTION PARTS> 37 SA 润 滑 脂 组 GREASE UNIT 38 S 连 杆 组 件 CONNECTING ROD ASSY 螺 母 M6 NUT 1 M 螺 栓 M8X16 BOLT 8X 螺 母 M8 NUT 1 M8 42 S 螺 母 M6 NUT 1 M6 43 S 弹 簧 垫 圈 2-6 WASHER SPRING 2-6 S-7300A

54 Sp1. 不 同 规 格 零 部 件 一 览 表 ( 日 本 用 ) / Different parts list (For Japan) REF. NO. 零 部 件 名 称 / Name of parts 规 格 / Specification 微 油 型 / Minimum lubrication type -[]03 -[]05 中 厚 布 料 用 / Medium-weight materials 厚 布 料 用 / Heavy-weight materials B-23 针 杆 / Needle bar SA SA B-28 机 针 / Needle B-37 针 板 / Needle plate S SB C-11 压 脚 组 件 / Presser foot assy D-1 送 布 牙 / Feed dog S S REF. NO. 零 部 件 名 称 / Name of parts -[]33 中 厚 布 料 用 / Medium-weight materials B-23 针 杆 / Needle bar SA B-28 机 针 / Needle B-37 针 板 / Needle plate S C-11 压 脚 组 件 / Presser foot assy D-1 送 布 牙 / Feed dog S 规 格 / Specification 针 杆 无 油 型 / Semi dry type 49 S-7300A-Sp-1

55 Sp2. 不 同 规 格 零 部 件 一 览 表 ( 美 洲, 中 国 及 一 般 出 口 用 ) / Different parts list (For The Americas, China and General export) REF. NO. 零 部 件 名 称 / Name of parts 规 格 / Specification 微 油 型 / Minimum lubrication type -[]03 -[]05 中 厚 布 料 用 / Medium-weight materials 厚 布 料 用 / Heavy-weight materials B-23 针 杆 / Needle bar SA SA B-28 机 针 / Needle B-37 针 板 / Needle plate C-11 压 脚 组 件 / Presser foot assy D-1 送 布 牙 / Feed dog SA SB REF. NO. 零 部 件 名 称 / Name of parts -[]33 中 厚 布 料 用 / Medium-weight materials B-23 针 杆 / Needle bar SA B-28 机 针 / Needle B-37 针 板 / Needle plate C-11 压 脚 组 件 / Presser foot assy D-1 送 布 牙 / Feed dog SA 规 格 / Specification 针 杆 无 油 型 / Semi dry type S-7300A-Sp-2 50

56 Sp3. 不 同 规 格 零 部 件 一 览 表 ( 欧 洲 用 ) / Different parts list (For Europe) REF. NO. 零 部 件 名 称 / Name of parts 规 格 / Specification 微 油 型 / Minimum lubrication type -[]03 -[]05 中 厚 布 料 用 / Medium-weight materials 厚 布 料 用 / Heavy-weight materials 送 布 牙 (3 条 齿 ) / For 3ROW 送 布 牙 (4 条 齿 ) / For 4ROW 送 布 牙 (3 条 齿 ) / For 3ROW 送 布 牙 (4 条 齿 ) / For 4ROW B-23 针 杆 / Needle bar SA SA B-28 机 针 / Needle B-37 针 板 / Needle plate C-15 压 脚 组 件 / Presser foot assy SA SA D-1 送 布 牙 / Feed dog S SA SB REF. NO. 零 部 件 名 称 / Name of parts -[]33 中 厚 布 料 用 / Medium-weight materials 规 格 / Specification 针 杆 无 油 型 / Semi dry type 送 布 牙 (3 条 齿 ) / For 3ROW 送 布 牙 (4 条 齿 ) / For 4ROW B-23 针 杆 / Needle bar SA B-28 机 针 / Needle B-37 针 板 / Needle plate C-15 压 脚 组 件 / Presser foot assy SA D-1 送 布 牙 / Feed dog S SA S-7300A-Sp-3 51

57 Ga1. / Gauge parts list (Medium-weight materials : 3ROW) / 3ROW Application Medium-weight materials Needle plate Mark R T Feed dog B : R: T: B12 P H P: 1.15 H: 6 Presser foot assy SA B B14 : 1.4 R: 0.2 T: SA Slot Chamfering(L) NB14M S NB14M : 1.4 R: 0.2 T: 2.1 SA Chamfering(S) NB16M S NB16M : 1.6 R: 0.2 T: 2.1 SA Slot B B14 : 1.4 R: 0.2 T: 2.8 S P: 1.15 H: 6.7 SA B B14 : 1.4 R: 1 T: SA Chamfering(S) Chamfering(S) B B16 : 1.6 R: 0.2 T: 2.8 S P: 1.6 H: S B B16 : 1.6 R: 1 T: Teflon S-7300A-Ga

58 Ga2. / Gauge parts list (Medium-weight materials : 3ROW) / 3ROW Application Medium-weight materials Needle plate Mark BM S BM R T : 1.8 R: 0.2 T: 2.8 Feed dog P H S P: H: 6.7 Presser foot assy SA B B : 1.8 R: 1 T: S P: H: 6.7 SA Slot B B : 1.8 R: 0.2 T: P: 1.15 H: 6 SA Chamfering(L) H H : 1.8 R: 1 T: P: 1.15 H: 6.7 Chamfering(S) SA B S B20 : 2 R: 0.2 T: S P: 1.15 H: 6.7 SA Slot S P: H: SA Chamfering(S) Chamfering(S) S Teflon 53 S-7300A-Ga2

59 Ga3. / Gauge parts list (Heavy-weight materials : 3ROW) / 3ROW Application Heavy-weight materials Needle plate Mark B B22 R T : 2.2 R: 1 T: 2.8 Feed dog S P H P: 2.1 H: 6.7 Presser foot assy SA B B26 : 2.6 R: 1 T: SA These presser foot have chamfering comer on the needle location B SB B26 : 2.6 R: 1 T: Chamfering(L) C C26 : 2.6 R: 1 T: P: 1.6 H: 6.8 C C : 2.6 R: 1( ) (Slot) T: S P: 2.1 H: C26M S C26M : 2.6 R: 1 T: If a feed dog measuring 11.9mm from the screw hole center to tooth center is be use, shift the feed bar crank and feed lifting crank 0.7mm to the left. S-7300A-Ga

60 Ga4. / Gauge parts list (Medium-weight materials : 4ROW) / 4ROW Application Medium-weight materials Needle plate Mark E12N1 S : 1.2 R: 1 T: 2.1 E14N E12N E14N1 R T : 1.4 R: 1( ) (Slot) T: 2.1 Feed dog SA P H Presser foot assy P: 1.15 SA H: Slot SA Chamfering(L) E12 S E : 1.2 R: 1 T: 2.8 S P: 1.6 H: 6.7 SA Chamfering(S) SA Use the feed dog and needle plate with a stitch length of 4mm or less 28.3 Slot AB14N1 S AB14N1 : 1.4 R: 0.2 T: 2.1 S P: 0.9 H: 6 SA AB16N1 S AB16N : 1.6 R: 0.2 T: S P: 1.15 H: 6 Chamfering(S) SA Chamfering(S) S Teflon 55 S-7300A-Ga4

61 Ga5. / Gauge parts list (Medium-weight materials : 4ROW) / 4ROW Application Medium-weight materials Needle plate Mark AB : 1.6 R: 0.2 T: 2.8 AB AB AB 2.1 R T : 1.8 R: 0.2 T: 2.8 Feed dog S P H P: 1.6 H: 6.7 SA SA Presser foot assy 33.4 Slot ABM S ABM : 1.8 R: 0.2 T: 2.8 SA Chamfering(L) E16M1 EN1 EM1 H S S E16M EN EM : 1.6 R: 1 T: 2.1 : 1.8 R: 1 T: 2.1 : 1.8 R: 1 T: 2.1 SA S SA S : 1.8 S R: H T: P: 1.15 H: 6 P: 1.6 H: 6.7 P: 1.15 H: 6 P: 1.8 H: SA SA SA Chamfering(S) Slot Chamfering(S) 28.3 Chamfering(S) 30 Teflon S S-7300A-Ga

62 Ga6. / Gauge parts list (Medium-weight materials : 4ROW) / 4ROW Application Medium-weight materials R Needle plate Mark A A AB AB14 T : 1.4 R: 0.2 T: 2.8 : 1.4 R: 0.2 T: 2.8 Feed dog P H Presser foot assy S P: 1.6 SA H: Slot SA Chamfering(L) SA Chamfering(S) SA Slot SA Chamfering(S) SA Chamfering(S) S Teflon 57 S-7300A-Ga6

63 Ga7. / Gauge parts list (Heavy-weight materials : 4ROW) / 4ROW Application Heavy-weight Materials Needle plate Mark H26 H R T : 2.6 R: 1 T: 3.2 Feed dog SB S : 2.6 S R: H26 T: H H26N SB : 2.6 SB R: H26N T: P H P: 1.8 H: P: 1.8 H: P: 1.8 H: 7.1 SA Presser foot assy Chamfering(L) S-7300A-Ga

64 Ga8. / Gauge parts list (Difficult-to-sew materials & Shin-gosen : 4ROW) / 4ROW Application Difficult-tosew materials Shin-gosen R Needle plate Mark AB12N1 S AB12N AB14M1 S AB14M1 T : 1.4 R: 0.2 T: Feed dog P H Presser foot assy : 1.2 S P: 0.9 S R: 0.2 H: T: Slot S-7300A-Ga8

65 Wa. / Warning labels / Warning labels / Name of parts / Size(mm) Code / 36 X 150 Label electrical shock 36 X X 150 SA L 25 X 28 Label electrical shock 25 X 28 L=28.4 SA Label caution 56 X 43 SA L Injury mark L=16 SA L Injury mark L=25 SA Label, grounding 12 S X 40 Mark attention 30 X X 40 SA S-7300A-Wa 60

66 Wa. / Warning labels / Warning labels / Name of parts / Size(mm) Code / Oil warning label JP 68 X 30 SB Oil warning label EN 68 X 30 SB S-7300A-Wa

67 索 引 / Index CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page K B A Q Ga B B N Ga F H H V N M Sp G J M Sp Sp B D Sp Ga B K Sp H B A Sp H C H Ga J D J Ga G D J H Ga H P K Ga H J B Ga J M A Ga T A G Ga D K B M D G C F K G K V V J Sp N K K Sp N K K Sp Ga C L L Ga K T B Ga D L M Ga U B Ga Ga L G Ga Ga K H Ga Ga D M Ga Ga K M Ga K V P Ga K V P Ga D C D Sp N C K Sp N C G Ga V C G B V K G Ga A V K Ga Sp V U Ga Ga D C Ga Sp N J Ga Sp K F Ga Ga N G B B G G H B J G F Sp K G V Sp V F Ga Ga C F B Ga M A N G Ga C A N C Ga K A N B Ga K A N K Ga V A N T Ga V A N Ga K N A Q Ga Ga N A H Ga Ga J A P Ga Ga M A N Ga Ga M A G Ga Ga K A Q C A C A N V H J A D Ga H B A D Ga Ga D A T Ga B

68 索 引 / Index CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page F S K SA Sp3 51 SA Ga F S B SA Ga4 55 SA V F S B SA Ga5 56 SA V N S G - 26 SA B SA C N S G - 12 SA B SA F U S G - 22 SA M SA G D S K SA P SA G - 13 BMP ST1 S M SA H SA M N S M SA D SA Sp1 49 BMP ST4 S Ga7 58 SA U SA Sp2 50 N S Ga5 56 SA Wa1 60 SA C BMP ST4 S Ga7 58 SA K SA B N S Ga3 54 SA A SA N BMP AST1 S Sp1 49 SA B SA Sp3 51 N S Ga2 53 SA C SA Sp1 49 J N S Ga1 52 SA D SA Sp2 50 J N S Ga5 56 SA H SA Sp3 51 S Ga4 55 S Ga5 56 SA H SA Sp1 49 S Ga1 52 S Ga1 52 SA H SA Sp2 50 S Ga2 53 S Ga5 56 SA K SA F S Ga4 55 S C SA K SA K S Ga5 56 S H SA C SA N S Ga6 57 S Ga5 56 SA B SA Wa1 60 S H S B SA B SA Sp3 51 S Sp1 49 S Ga8 59 SA G - 25 SA M S Sp3 51 S Ga8 59 SA H SA M S Ga1 52 S V SA B SA A S Ga2 53 S V SA M - 32 SA Wa1 60 S Sp1 49 S V SA C SA K S Ga3 54 S A SA Sp3 51 SA H S Ga4 55 S N SA Ga1 52 SA V S Ga4 55 S Wa1 60 SA Ga2 53 SA N S Ga8 59 S Ga8 59 SA Ga4 55 SA N S V - 48 S C SA Ga5 56 SA N S V S V SA Ga6 57 SA Wa1 60 S V S M SA Sp3 51 SA N S Ga4 55 S M SA Ga7 58 SA A S Ga4 55 S V SA Ga3 54 SA Wa1 60 S F - 16 S V SA Ga1 52 SA A S F S N SA Ga2 53 SA N S Ga4 55 S N SA Ga3 54 SA Wa1 60 S B S N SA Ga4 55 SB C S H S G - 27 SA Ga5 56 SB V S Ga1 52 SA B SA Ga6 57 SB Wa2 61 S Ga2 53 SA B SA Ga1 52 SB V S Ga2 53 SA B SA Ga2 53 SB Wa2 61 S H SA B SA Ga4 55 SB E S C SA C SA Ga5 56 SB E S C SA C SA Ga6 57 SB E S Ga4 55 SA C SA Ga1 52 SB E S Ga5 56 SA N SA Ga2 53 SB E S Ga6 57 SA H SA Ga4 55 SB E S B SA D SA Ga5 56 SB E S B -6 4 SA D SA Ga6 57 SB E S B SA F SA Ga1 52 SB F S B SA G - 17 SA Ga2 53 SB A S B SA G - 31 SA Ga4 55 SB E S B SA H SA Ga5 56 SB J S B SA J SA Ga6 57 SB J S D SA L SA Ga1 52 SB J S D SA B SA Ga2 53 SB J S F SA B SA Ga4 55 SB J S F SA Sp2 50 SA Ga5 56 SB J

L_SA SL-737A.pdf

L_SA SL-737A.pdf SL-737A PARTS BOOK SINGLE NEEDLE STRAIGHT LOCK STITCHER WITH THREAD TRIMMER * A. 1 X3. 51 B. 1 X4. 53 C. 3 Z. 55 D. 7 Sp. 61 E. 9 Ga1. F1. 13 62 F2. 15 Ga2. G. 17 63 H. 19 Ga3. J. 23 64 K. 27 Ga4. L.

More information

S7200A_JE.indd

S7200A_JE.indd S-7200A PARTS BOOK SINGLE NEEDLE DIRECT DRIVE STRAIGHT LOCK STITCHER WITH THREAD TRIMMER Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/ The latest parts information, refer to the Parts

More information

BROTHER INDUSTRIES, LTD. T-870B : / Medium-weight materials 5: / Heavy-weight materials

BROTHER INDUSTRIES, LTD. T-870B : / Medium-weight materials 5: / Heavy-weight materials T-870B PARTS BOOK TWIN NEEDLE LOCK STITCHER WITH LARGE HOOK Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/index.html The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/index.html

More information

8550A_JE.indd

8550A_JE.indd Z-8550A Z-8560A PARTS BOOK ELECTRONIC DIRECT DRIVE ZIGZAG LOCK STITCHER ELECTRONIC DIRECT DRIVE ZIGZAG LOCK STITCHER WITH THREAD TRIMMER Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/ The

More information

L_SA TN-842A.pdf

L_SA TN-842A.pdf TN-842A TN-842B PARTS BOOK TWIN NEEDLE NEEDLE FEED LOCK STITCHER TWIN NEEDLE NEEDLE FEED LOCK STITCHER WITH THREAD TRIMMER * A. 1 R. 37 B. 3 S. 39 C. 5 T. 39 D. 7 U. 41 E. 9 V. 43 F1. 11 W. 43 F2. 13

More information

RH9820_JE0619.indd

RH9820_JE0619.indd RH-9820 PARTS BOOK ELECTRONIC EYELET BUTTON HOLER Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/ The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/

More information

T8752A_JE_BODY.indd

T8752A_JE_BODY.indd T-87A PARTS BOOK TWIN NEEDLE DIRECT DRIVE SPLIT NEEDLE BAR LOCK STITCHER WITH LARGE HOOK AND THREAD TRIMMER Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/index.html The latest parts information,

More information

Brother BE-435C Parts Book

Brother BE-435C Parts Book KE-434C BE-435C PARTS BOOK KE-434C KE-435C ELECTRONIC LOCKSTITCH PATTERN TACKERKE-434C ELECTRONIC LOCKSTITCH PATTERN TACKER WITH STEPPING FOOT KE-435C Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/index.html

More information

L_SA BE-438C.pdf

L_SA BE-438C.pdf BE-438C PARTS BOOK ELECTRONIC LOCKSTITCH BUTTON SEWER Parts Navigation The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/jpn/ http://partsbook.brother.co.jp/eng/

More information

KE430D_BE438D_JE.indd

KE430D_BE438D_JE.indd KE-430D BE-438D PARTS BOOK [KE-430D] ELECTRONIC DIRECT DRIVE LOCKSTITCH BAR TACKER [KE-430D] [BE-438D] ELECTRONIC DIRECT DRIVE LOCKSTITCH BUTTON SEWER [BE-438D] Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/

More information

Microsoft Word - A doc

Microsoft Word - A doc CONTENTS-FRAME GROUP ATV-150 F1 FRAME F1 FRAME F2 SIDE COVER F3 FUEL TANK F4 FRONT/REAR SHOCK ABSORBER F5 AIR CLEANER F6 SEAT F7 FRONT WHEEL F8 REAR WHEEL - 1 - CONTENTS-FRAME GROUP ATV-150 F9 FRONT BRAKE

More information

Ryobi 10 in. Sliding Compound Miter Saw With Laser Model No. TSS102L Repair Sheet 0 1 2 3 4 62 65 5 6 36 68 6 8 69 6 9 80 81 6 66 40 82 23 3 4 6 44 43 4 45 50 46 52 48 49 51 59 55 54 53 60 5 61 40 58 63

More information

Parts List and Sewing Equipment Please enter your Chinese text here! Keystone Sewing Machine Company, Inc. 267 Table of contents Table / Chinese Chine

Parts List and Sewing Equipment Please enter your Chinese text here! Keystone Sewing Machine Company, Inc. 267 Table of contents Table / Chinese Chine Parts List and Sewing Equipment Please enter your Chinese text here! 267 Manufacturer: Contact: Manufacturer: Contact: Dürkopp Adler Manufacturing (Shanghai) Co., Ltd. 1201 Luoshan Road, Pudong New Area,

More information

FIGURE A

FIGURE A RYOBI in. TABLE SAW MODEL NUMBER RTS1 REPAIR SHEET 5 5 51 1 5 50 55 5 5 5 5 0 0 0 55 5 5 5 5 0 1 1 1 1 1 5 0 1 5 1 0 5 0 1 1 0 1 1 1 11 1 1 1 15 FIGURE A The model number will be found on a label attached

More information

Microsoft Word - GTR50 64A Engine.doc

Microsoft Word - GTR50 64A Engine.doc CONTENTS-ENGINE GROUP E1 GENERATOR & CRANKSHAFT E2 PISTON & DRIVE FACE STARTER CLUTCH OUTER ASSY E3 GTR-50 CYLINDER E4 CRANKCASE & OIL PUMP & CLUTCH & TRANSMISSION E5 R. CRANK CASE COVER E6 CARBURETOR

More information

98 PartsList FRAME 2/14 2/ Sine Fastener T Front Cover Brake Stopper CMP Front Bump

98 PartsList FRAME 2/14 2/ Sine Fastener T Front Cover Brake Stopper CMP Front Bump 98 PartsList FRAME 1/14 1/53 14 80-1488-902-00 Label, ETESIA (12048) 1 Supplied by ETESIA 13 0259-80300 Label, Cutting Height Adjusting (13255) 1 12 0259-80200 Label, ATTILA98 (13254) 2 11 0259-80100 Plate

More information

TB015 Book No.PC3-101Z6 S N

TB015  Book No.PC3-101Z6 S N INDEX Item Part number Description Q'ty Chan. Serial No. Remarks 1 UNDERCARRIAGE 2 TURNTABLE & CONTROL LEVER 3 ENGINE & ELECTRICAL SYSTEM 4 HYDRAULIC PIPNG & TANK 5 COVER & CAB 6 HOE ATTACHMENT 7 DECAL

More information

300cc Engine.xls

300cc Engine.xls 0 0 cc Engine Update://00 E- CRANKCASE E- CYLINDER HEAD COVER, CYLINDER HEAD (Sport and Utility model for EEC Version) E- PISTON, CRANKSHAFT, CYLINDER E- R.CRANKCASE, WATER PUMP E- CVT E- GENERATOR, STARTER

More information

二. 气门 VALVE F Intake Valve F Exhaust Valve F Valve Spring Seat F Inner Spring Of Val

二. 气门 VALVE F Intake Valve F Exhaust Valve F Valve Spring Seat F Inner Spring Of Val 一. 气缸头 CYLINDER HEAD 1 12200-F18-0000 Cylinder Head Assy 1 2 70.1-8-20 Screw M8 20 2 3 36550-F68-0000 Water Temperature Sensor Delphi15404280 1 4 16674-6-14 Hex Flange Bolt M6 14 1 5 90601-F11-0000 Gasket

More information

CONTENTS D0-Page Cylinder Head D0-Page Cylinder D0-Page Camshaft D0-Page Cam Chain Tensioner D0-Page Crankcase D0-Page Oil Filter D0-Page Oil Pump D0-

CONTENTS D0-Page Cylinder Head D0-Page Cylinder D0-Page Camshaft D0-Page Cam Chain Tensioner D0-Page Crankcase D0-Page Oil Filter D0-Page Oil Pump D0- TDX-F THUMPSTAR ENGINE PARTS CONTENTS D0-Page Cylinder Head D0-Page Cylinder D0-Page Camshaft D0-Page Cam Chain Tensioner D0-Page Crankcase D0-Page Oil Filter D0-Page Oil Pump D0-Page Crankshaft/Piston

More information

untitled

untitled XT50GY PARTS CATALOGUE Kinroad xintian Motorcycle Manufacture co., ltd Content 1. HEADLIGHT01 15. SWING ARM21 2. SPEEDOMETER 02 16.BRAKE ARM23 3.TAIL LIGHT 03 17. FUEL TANK 25 4.TURNSIGNAL LIGHT04 18.

More information

Microsoft Word - ROLLER 800 Spare Parts manual

Microsoft Word - ROLLER 800 Spare Parts manual ROL 800 Spare parts Pièces de rechange Reservdelar Spare part s Manual Manufacturer Uni-corp Europe S.A.R.L. Paclite Equipment 33 Avenue Pierre Brossolette, 94048 Créteil Cedex, FRANCE +33 (0) 1 49 81

More information

untitled

untitled F3 F3 -- DA4G8 (ENGINE TYPE NUMBER) 4D 54A0004 54A0004 (PRODUCE GLIDE NUMBER) 5 2005 (2005 YEAR) 4 4 (APRIL) A0004 (PRODUCE ORDER NUMBER) The type number and the series number are marked on the left side

More information

Hooper One 4T reservedelsnumre

Hooper One 4T reservedelsnumre 1 QM50QT-2 FIG.E1-1 11310QB01000 Crankcase, right 1 2 QM50QT-2 FIG.E1-2 09319Q100801 Front rubber bush 20 3 QM50QT-2 FIG.E1-4 09206Q080801 Dowel pin 8 14 20 4 QM50QT-2 FIG.E1-5 09108Q070802 Stud 7 168

More information

SRM-2450_SRM-2450_EN.xls

SRM-2450_SRM-2450_EN.xls SRM-2450 5 101011-09560 1 CYLINDER 6 900162-05022 2 BOLT, H.S. 5*22 5*22 W,SW 7 101010-44332 1 GASKET, CYL. BASE 9 100000-52130 1 PISTON KIT 8 + 100011-21230 1 RING, PISTON 10 + 100013-11520 1 PIN, PISTON

More information

CYLINDER HEAD ASSY Cylinder Head Comp Flange Bolt M Aluminum Washer

CYLINDER HEAD ASSY Cylinder Head Comp Flange Bolt M Aluminum Washer HS400UTV/HS400UTV-2 ENGINE PARTS-2013 VERSION CYLINDER HEAD ASSY. 1 1220A-002C-0000 Completed Cylinder Head Comp.( For EFI) 1 第 1 页, 共 22 页 CYLINDER HEAD ASSY. 1 12200-002-0000 Cylinder Head Comp 1 2 93107-0601-4060

More information

SRM-420ES_U(37)_P Cb_EN.xls

SRM-420ES_U(37)_P Cb_EN.xls 37000001 - P014-001980-12Cb 1 A130-002070 1 CYLINDER 2 V100-000760 1 GASKET,CYL 3 V805-000210 4 BOLT, TORX 5 TB-5*20 12.9 4 V103-001620 1 GASKET,INTAKE 5 A202-000250 1 BELLOWS, INTAKE 6 A200-000990 1 INSULATOR,

More information

CS-6702(6digits)(35)(36)_CS-6702(6digits)(35)(36)_EN.xls

CS-6702(6digits)(35)(36)_CS-6702(6digits)(35)(36)_EN.xls CS-6702(6digits)(35)(36) 4 A014-000010 1 DECOMP,ASM 5 A130-000240 1 CYLINDER 5 A130-000241 1 CYLINDER 6 900162-05025 4 BOLT, H.S. 5*25 5*25 W,SW 7 101010-32431 1 GASKET, CYL. BASE 8 A202-000010 1 BELLOWS,INTAKE

More information

E1

E1 20041016 34 CPI MOTORCYCLE 35 CPI MOTORCYCLE F1 FRAME BODY MINI 50 36 CPI MOTORCYCLE F1 FRAME BODY ITEM PARTS NO. DESCRIPTION REQD. NO. MINI 50 1 A04-41110-10-00 FRAME COMP. 1 2 S-6123-06002-20 BEARING

More information

ZS-110-AUTO-AC Printable.xlsx

ZS-110-AUTO-AC Printable.xlsx E1 气缸头部件 CYLINDER HEAD ASSY. S1 S1-1 91192-D002-00000X BOLT M6 110 1 S1-2 B166740A06002070X BOLT M6 20 2 S1-3 93301-70651012000 WASHER 6.5 1 12 1 S1-4 11228-G011-01006U 01006U RIGHT COVER, CYLINDER HEAD

More information

ES-2100_ES-2100_EN.xls

ES-2100_ES-2100_EN.xls ES-2100 1 101011-06560 1 CYLINDER 1 101011-06561 1 CYLINDER 1 101011-06562 1 CYLINDER 1 A130-000020 1 CYLINDER 1 A130-000021 1 CYLINDER 2 900162-05022 2 BOLT, H.S. 5*22 5*22 W,SW 3 101010-44332 1 GASKET,

More information

CS-4200ES(36)_CS-4200ES(36)_EN.xls

CS-4200ES(36)_CS-4200ES(36)_EN.xls CS-4200ES(36) 2 900238-05012 2 SCREW 5*12 5*12 3 130510-39932 1 ADAPTER, INTAKE 4 130016-39930 1 GASKET, INTAKE 5 P021-004131 1 CRANKCASE SET 6 + 900162-05022 4 BOLT, H.S. 5*22 5*22 W,SW 7 900162-05030

More information

ACI F Cylinder ACI F Cylinder ACI F Cylinder ACI F Cylind

ACI F Cylinder ACI F Cylinder ACI F Cylinder ACI F Cylind 单位名称 / MRO 许可证号 / CAAC Certificate No. 部件号 / Part No. 部件描述 / Description 依据文件 / Technical Data ACI F00100553 3169904-1 Body 21-50-83 ACI F00100553 3169904-5 Body 21-50-83 ACI F00100553 727475-6 Body 21-51-40

More information

SRM-510_L(36)_SRM-510_L(36)_EN.xls

SRM-510_L(36)_SRM-510_L(36)_EN.xls SRM-510_L(36) 2 A130-000960 1 CYLINDER 3 900162-05020 4 BOLT, H.S. 5*20 5*20 W,SW 4 V100-000280 1 GASKET,CYL 9 P021-016840 1 PISTON KIT 10 + A101-000220 1 RING, PISTON 44*1.5*1.8 11 + V608-000000 1 PIN,ENG

More information

E1

E1 930417 34 CPI MOTORCYCLE 35 CPI MOTORCYCLE F1 FRAME BODY ATV 110 36 CPI MOTORCYCLE F1 FRAME BODY ITEM PART NO. DESCRIPTION REQD. NO. ATV 110 1 T56-41110-00-00 FRAME COMP. 1 2 S-6123-06002-20 BEARING 6002ZZ

More information

B410S(37)_P Jb_EN.xls

B410S(37)_P Jb_EN.xls 37000001 - P016-001270-12Jb 1 A130-002070 1 CYLINDER 2 V100-000760 1 GASKET,CYL 3 V805-000210 4 BOLT, TORX 5 TB-5*20 12.9 4 V103-001620 1 GASKET,INTAKE 5 A202-000250 1 BELLOWS, INTAKE 6 A200-000990 1 INSULATOR,

More information

188F图册

188F图册 LF88F LF88F LF88F Combine with all the specialty and advantages of the same models at home and abroad, LF8F, being of -stroke, single cylinder with force air-cooled type, is one of the newly gasoline engines

More information

双 针 二 / 三 / 四 / 五 线 包 缝 机 操 作 指 南 要 领 : 在 您 使 用 缝 纫 机 之 前, 请 仔 细 阅 读 并 理 解 所 有 的 安 全 操 作 规 程 重 要 的 安 全 操 作 规 则 重 点 安 全 说 明 : 由 于 本 机 器 有 电 器 装 置, 所 以 在 使 用 前 必 须 时 刻 注 意 最 基 本 的 安 全 规 则, 阅 读 所 有 操 作 说

More information

E1

E1 20041016 34 CPI MOTORCYCLE F1 FRAME BODY MINI 50 35 CPI MOTORCYCLE F1 FRAME BODY ITEM PARTS NO. DESCRIPTION REQD. NO. MINI 50 1 A04-41110-10-00 FRAME COMP. 1 2 S-6123-06002-20 BEARING 6002ZZ 1 3 S-4521-12320-00

More information

Hooper Leo 2T reservedelsnumre

Hooper Leo 2T reservedelsnumre 1 QM50T-10R FIG1-1 11111QA06000 Cylinder head 2 QM50T-10R FIG1-2 11141QA06000 Gasket,cylinder head 3 QM50T-10R FIG1-3 05403Q011061 Nut M6 4 QM50T-10R FIG1-4 09482Q000803 Spark plug 5 QM50T-10R FIG1-5 11211QA06000

More information

PARTS LIST OF Venus.xls

PARTS LIST OF Venus.xls 6 BODY PARTS LIST OF Venus CONTROL ASSY. 40460B50T00 40460B3000 MIRROR ASSY, REAR VIEW, LH 2 65500B50T000 65500B30000 COWLING ASSY 3 6550B50T000 6550B30000 SKELETON ASSY, SUPPORT 4 6550B50T000 6550B30000

More information

HNC-120_180BA-L(R)-SL.xls

HNC-120_180BA-L(R)-SL.xls Parts List Counter Showcase Model HNC-120BA-L/R-SL HNC-150BA-L/R-SL HNC-180BA-L/R-SL HNC-210BA-L/R-SL hoshizakiamerica.com Number: S086-4248 Issued: 7-2018 Auxiliary Codes HNC-120BA-L/R-SL G-0 June 2017

More information

SRM-2655_SI(6digits)(35)(36)_SRM-2655_SI(6digits)(35)(36)_EN.xls

SRM-2655_SI(6digits)(35)(36)_SRM-2655_SI(6digits)(35)(36)_EN.xls SRM-2655_SI(6digits)(35)(36) 1 900239-05022 1 SCREW 5*22 5*22 1 900106-05020 1 BOLT, H.S. 5*20 5*20 2 101531-55930 1 COLLAR 5.5*4.5 2 V353-000020 1 COLLAR,5 12*5.5*4.5L 3 159905-55930 1 GUARD, TOP 4 101506-56031

More information

Microsoft Word - PS 15-BPT-004-EN.doc

Microsoft Word - PS 15-BPT-004-EN.doc ECL0-BPT-00 SPAREPARTS LIST Electric Stacker PS 5 Version 0/204 From truck identification number: 30307000 PS 5-BPT-004-EN Catalogue Fig. Label (for EU)...3 Fig. 2 Label (for US)...4 Fig. 3 Outline (Three-stage

More information

EF-35/EF-35SR

EF-35/EF-35SR *UB700* PARTS BOOK EF-5 / EF-5SR Automatic Paper Folding Machine 0/EF5_EF5SR/SM Vol. UB700-(00) EF-5/EF-5SR Revision Control List Page / Correction (a: Parts No. c: Description d: S/N e: Remarks f: Other

More information

xe c.pdf

xe c.pdf MITSUBISHI Industrial Sewing Machine Parts Catalog Model PLKE1010 CONTENTS Page A Construction 1 B C D E F G H J Arm bed & it s accessories 2 Arm bed & it s accessories 4 Sewing mechanism 6 Sewing mechanism

More information

Microsoft Word - ECL10-BPT-006_EN.doc

Microsoft Word - ECL10-BPT-006_EN.doc ECL10-BPT-001 Spare parts list Electric Stacker ECL10 Version 02/2015 ECL10 BPT 006_EN 起始车辆识别号 :30150200167 起始日期 :2015 年 2 月更改文件号 :Y2015-013 1 Contents FIG. 1 MAIN COMPONENTS... 3 FIG. 2 FORK... 5 FIG.

More information

dax_motor

dax_motor 125cc ENGINE PARTS ITEM PART NO. DESCRIPTION(EN) QTY. PRECIO ORDER E-1 气缸头 (CYLINDER HEAD) NO. PART NO. DESCRIPTION(EN) QTY. PRECIO ORDER 1 120020054 CYLINDER ASSY 1 22900 2 120060004 GASKET,CYLINDER 1

More information

untitled

untitled HYB10 四 冲 50 零 件 目 录 PARTS CATALOGUE 华 鹰 机 车 目 录 一 锁 总 成 LOCK ASSY-------------------------------------------------------------------------------------03 二 仪 表 METER-----------------------------------------------------------------------------------------------04

More information

<453A5C7A6D5CCEC4D4B1D7CAC1CF5CC1E3BCFECAE B0E6295C E32C1E3BCFECAE9204D6F64656C >

<453A5C7A6D5CCEC4D4B1D7CAC1CF5CC1E3BCFECAE B0E6295C E32C1E3BCFECAE9204D6F64656C > Dongguan Lvtong Golf & Sightseeing Car Co.,Ltd A. Accessories Catalogue LT-A. Chassis frame.0.00.000.0.0.0000 A. chassis frame-b A baseplate-b.0.00.000 A. floor plate.0.00.000 A Seat support-b.0.0.0000

More information

PGO PMX (PM) reservedele

PGO PMX (PM) reservedele E1. CRANK CASE OIL PUMP ( PMS50/PMS110 ) P1061010000 RH CRANKCASE 1 P1062011000 LH CRANKCASE 1 BALL BEARING 2 E1062130000 BUSH 2 P1407430000 PIVOT, RR BRAKE SHOE 1 O RING 1 HEXAGON FLANGE NUT 1 P1062020000

More information

HNC-120_210BA-L(R).xls

HNC-120_210BA-L(R).xls Parts List Counter Showcase Model HNC20BAL(R)S HNC50BAL(R)S HNC80BAL(R)S HNC20BAL(R)S hoshizakiamerica.com Number: S043268 Issued: 207 Auxiliary Codes HNC20BAL(R)S U October 2009 HNC50BAL(R)S A March 20

More information

Rhino SD2 / XD2 Frames

Rhino SD2 / XD2 Frames Rhino SD/XD 0A-0 - Chinese - /09 NORDSON CORPORATION AMHERST, OHIO USA ................................. 3... 3... 3..................... 8... 8... 0... 0... 0... 0...... 30...... G... 8 GCE... 0 XDH............,,:

More information

二. 气缸头组件 CYLINDER HEAD F C C-0000 Cylinder Head Comp(EFI Engine) F

二. 气缸头组件 CYLINDER HEAD F C C-0000 Cylinder Head Comp(EFI Engine) F 700ATV ENGINE PARTS MANUAL-2014 VERSION HS700ATV/HS700ATV-4 发动机零部件图册 (2014 年版 ) 一. 气缸头组件 CYLINDER HEAD 旧零部件图号 零部件图号 零部件图号 Part name and Description 1 1220A-007C-0000 1220A-007C-0000 Cylinder Head Assy(EFI

More information

xe03bt216d.pdf

xe03bt216d.pdf MITSUBISHI 三菱工業用ミシン部品カタログ Industrial Sewing Machine Parts Catalog Model PLK E03BT 目 次 CONTENTS Page A 本 体 構 成 Construction 1 B 本 体 関 係 (1) Arm bed & it s accessories (1) 2 C 本 体 関 係 (2) Arm bed & it s

More information

SHANGHAI YAMAHA JIANSHE MOTOR MARKETING CO., LTD. 零件目录 XC100 5WB8 5WB-F8198-1H-M1 1H5WB-415M1 XC100(5WB8) 上海雅马哈建设摩托车销售有限公司

SHANGHAI YAMAHA JIANSHE MOTOR MARKETING CO., LTD. 零件目录 XC100 5WB8 5WB-F8198-1H-M1 1H5WB-415M1 XC100(5WB8) 上海雅马哈建设摩托车销售有限公司 SHANGHAI YAMAHA JIANSHE MOTOR MARKETING CO., LTD. 零件目录 XC00 5WB-F898-H-M H5WB-45M XC00() 上海雅马哈建设摩托车销售有限公司 http://www.yamaha-motor.com.cn/ 第一版 0 年 5 月 ( 手制动 / 碟刹 ) 代号 颜色 0776 发紫浅蓝 代号 颜色 0564 浅紫深蓝色 代号 颜色

More information

CIM

CIM CIM STOCK LIST Photo Item No. Description Size Qty/pcs 3204-0401 keel roller,pu 196x77x16mm 220 3204-0403 keel roller,pu 295x85x16mm 252 3202-0405 keel roller,pu 125x72x16mm 2 3202-0404 keel roller,pu

More information

FIG. 2 CYLINDER & CRANKCASE1 汽缸头 NO. PIONEER CODE YAMAHA CODE PCS Cylinder assy двигатель в сборе

FIG. 2 CYLINDER & CRANKCASE1 汽缸头 NO. PIONEER CODE YAMAHA CODE PCS Cylinder assy двигатель в сборе SEA-PRO F2,5 КАТАЛОГ ЗАПЧАСТЕЙ FIG. 1 TOP COWLING 顶罩总成 NO. PIONEER CODE YAMAHA CODE PCS 154-01000 TOP COWLING assy 1 1 154-01001 00.02.25.09.0200 TOP COWLING 1 第 1 页, 共 18 页 FIG. 2 CYLINDER & CRANKCASE1

More information

BR300UD.xls

BR300UD.xls B R 0 0 U D Update://00 F- EXHAUST PIPE F- CHASSIS, TRAILER F- SWING ARM F- REAR SHOCK F- FRONT SHOCKS F- FOOTREST/ FRONT BUMPER/ REAR HAND GRIP F- STEERING, SHAFT, LINK F- HANDLE BAR F- BRAKE F- FUEL

More information

2 Spare Parts List 2 for the following products Family Hermes A Type Hermes A2L/300 Hermes A2L/600 Table of Contents 1 Frame, PCB's Control Pane

2 Spare Parts List 2 for the following products Family Hermes A Type Hermes A2L/300 Hermes A2L/600 Table of Contents 1 Frame, PCB's Control Pane Spare Parts List Transfer Printer Hermes A2L The Executive Class. 2 Spare Parts List 2 for the following products Family Hermes A Type Hermes A2L/300 Hermes A2L/600 Table of Contents 1 Frame, PCB's...3

More information

ET LISTE BT125T-2 SMART RIDER xls

ET LISTE BT125T-2 SMART RIDER xls BAOTIAN SMART RIDER 00 BT-T BAOTIAN ERSATZTEILE LISTE SMART RIDER 00 BT T- -0-00 / BAOTIAN SMART RIDER 00 BT-T BTQMI-0000 F. Clamper Breather Tube BTQMI-0000 F. Shroud A BTQMI-0000 F. Duct Shroud BTQMI-0000

More information

Pro-Meter S-Series Dispensers

Pro-Meter S-Series Dispensers Pro Meter S 7608-08 - Chinese - /, :http://emanuals.nordson.com/finishing NORDSON CORPORATION AMHERST, OHIO USA ............................................. /......... 0 Pro Meter S... 0... 0... 0..................

More information

Microsoft Word - 301E高温样本封面.doc

Microsoft Word - 301E高温样本封面.doc 无锡卓尔阀业有限公司 301E 三偏心高温 蝶阀 Triple Eccentric High Temperature Butterfly Valves STANDARD SPECIFICATION 301E GENERAL 301E Triple Eccentric High Temperature Butterfly valve 301E Triple eccentric high temperature

More information

Spare parts for the following products Family XD4M Type XD4M/300 Table of Contents 1 Control Panel, Chassis to SN from SN

Spare parts for the following products Family XD4M Type XD4M/300 Table of Contents 1 Control Panel, Chassis to SN from SN Spare Parts List Transfer Printer XD4M Spare parts for the following products Family XD4M Type XD4M/300 Table of Contents 1 Control Panel, Chassis...3 1.1 to SN 70575...3 1.1 from SN 70576...4 2 Power

More information

Aragon CPI.xls

Aragon CPI.xls ENGINE PARTS LIST OF 50CC 气缸总成 CYLINDER HEAD ASSY 90A-025-0-00 HEAD,CYLINDER Aragon GP 90A-025-20-00 HEAD,CYLINDER Aragon S-line GASKET,CYLINDER 2 90A-08-00-00 Purple chrome HEAD 90A-23-00-00 SPARK PLUG(NGK-BR7ES)

More information

TECHNICAL DATA Date 12/22/15 Series F21U F MOTOR SPECIFICATIONS Motor Design Applications Insulation Class Maximum Liquid Temp Frequency RPM Air Filled Effulent water Class B 0-40 C ( 32-104 F ) 60 HZ

More information

封面

封面 SHANGHAI YAMAHA JIANSHE MOTOR MARKETING CO., LTD. 零件目录 YS5-5() BB6-F898-R-M RBB6-45M YS5-5() 上海雅马哈建设摩托车销售有限公司 http://www.yamaha-motor.com.cn/ 第一版 06 年 7 月 ( 电喷, 压铸轮, 前碟刹后鼓刹 ) 代号 颜色 099 皓月灰 代号 颜色 8 雅致红

More information

CS-350TES(36)_CS-350TES(36)_EN.xls

CS-350TES(36)_CS-350TES(36)_EN.xls - 36035770 CS-350TES(36) 1 P021-004921 1 CRANKCASE SET 1 P021-009250 1 CRANKCASE SET 2 + 900162-05025 4 BOLT, H.S. 5*25 5*25 W,SW 3 P021-004931 1 PISTON KIT 3 P021-004932 1 PISTON KIT 3 P021-009230 1 PISTON

More information

Layout 1 (Page 2)

Layout 1 (Page 2) TR 125 Reservedele Holtvej 8-10, Høruphav, 6470 Sydals Telefon: +45 73 15 11 00 Fax: +45 73 15 11 01 E-mail: info@scanmi.dk www.scanmi.dk CVR: 27 73 31 07 Maj 2013 NO. PART NO. DESCRIPTION QTY DESIGN CHANGE

More information

37 303020166 半 圆 头 方 颈 螺 栓 Square Neck Bolt 8SLJD08-18D 4 38 303070153 DB7650 滑 撬 ( 黑 色 ) Skid Shoe 8341-765001 2 39 303042023 平 垫 片 Flat Washer 8WF-0

37 303020166 半 圆 头 方 颈 螺 栓 Square Neck Bolt 8SLJD08-18D 4 38 303070153 DB7650 滑 撬 ( 黑 色 ) Skid Shoe 8341-765001 2 39 303042023 平 垫 片 Flat Washer 8WF-0 DB7651-24" list 1 303020281 外 六 角 螺 栓 Hex Washer Screw 8SFDD08-16D 6 2 303041022 弹 垫 圈 Washer 8WS-08D 6 3 303042023 平 垫 片 Flat Washer 8WF-08D 6 4 303070234 DB7650 轴 承 座 Bearing Housing 8145-765001 2 5

More information

Spare Parts List for the following products Inhaltsverzeichnis Part No. Description Type Universal Tamp Applicator 1005L-100H Universa

Spare Parts List for the following products Inhaltsverzeichnis Part No. Description Type Universal Tamp Applicator 1005L-100H Universa Spare Parts List Universal Applicator with Lift Cylinder 1005 Spare Parts List for the following products Inhaltsverzeichnis Part No. Description Type 5950250 Universal Tamp Applicator 1005L-100H 5950253

More information

SRM-5000(35)(36)_SRM-5000(35)(36)_EN.xls

SRM-5000(35)(36)_SRM-5000(35)(36)_EN.xls SRM-5000(35)(36) 1 P021-009691 1 CYLINDER,PISTON KIT 1 P021-009692 1 CYLINDER,PISTON KIT 1 P021-009693 1 CYLINDER,PISTON KIT 2 + A130-000710 1 CYLINDER 2 + A130-000711 1 CYLINDER Sus. by P021-009693 Sus.

More information

Spare Parts List for the following products Description Type PCB Separator MAESTRO 4M/450 PCB Separator MAESTRO 4M/450 clean PCB Separator MAESTRO 4M/

Spare Parts List for the following products Description Type PCB Separator MAESTRO 4M/450 PCB Separator MAESTRO 4M/450 clean PCB Separator MAESTRO 4M/ Spare Parts List PCB Separator MAESTRO 4M Spare Parts List for the following products Description Type PCB Separator MAESTRO 4M/450 PCB Separator MAESTRO 4M/450 clean PCB Separator MAESTRO 4M/70 PCB Separator

More information

G5H3-6

G5H3-6 N O COLOR PARTS INDEX FOR " BS05W-8 " MODEL BS05W-8 BS05W-8 BS05W-8 BASIC COLOR BLUE/SILVER RED/SILVER SILVER/BLACK CODE BU-4035S/S-880S BLS R-010CA/S-880S RS S-880S/BK-0406S SBK Item Parts Number Description

More information

操 作 前 请 阅 读 全 部 说 明 ( 内 附 零 件 分 解 图 ) 警 告 在 进 行 本 电 动 螺 丝 起 子 任 何 维 修 之 前, 须 将 电 源 线 自 插 座 拔 离 若 非 合 格 维 修 技 师, 请 勿 尝 试 修 理 本 电 动 螺 丝 起 子 使 用 电 动 螺 丝

操 作 前 请 阅 读 全 部 说 明 ( 内 附 零 件 分 解 图 ) 警 告 在 进 行 本 电 动 螺 丝 起 子 任 何 维 修 之 前, 须 将 电 源 线 自 插 座 拔 离 若 非 合 格 维 修 技 师, 请 勿 尝 试 修 理 本 电 动 螺 丝 起 子 使 用 电 动 螺 丝 电 动 螺 丝 起 子 操 作 手 册 AC 电 源 半 自 动 TKS-1300LS TKS-1500LS 奇 力 速 电 动 工 具 ( 上 海 ) 有 限 公 司 地 址 : 上 海 市 嘉 定 区 徐 行 镇 新 建 二 路 367 号 电 话 :021-59556018 传 真 :021-59556015 OSH-D01 操 作 前 请 阅 读 全 部 说 明 ( 内 附 零 件 分 解

More information

活塞环左 PISTON RING OPPOSISTE 黑活塞头 PISTON CROWN 活塞裙 PISTON SKIRT 活塞环 PISTON RING RIGHT 44

活塞环左 PISTON RING OPPOSISTE 黑活塞头 PISTON CROWN 活塞裙 PISTON SKIRT 活塞环 PISTON RING RIGHT 44 MAN B&W (L50MC S50MC) ITEM PART NO. 中文名称 ENGLISH DESCRIPTION 1 343A14 O 型圈 O RING 2 343A33 O 型圈 O RING 3 343A52 O 型圈 O RING 4 343A59 O 型圈 O RING 5 90101-104-138 垫圈 GASKET 6 90101-114-305 PIPE FOR FUEL

More information

<474B3930B7A2B6AFBBFAD7D4B6AFB2A8CDBCB2E12E786C73>

<474B3930B7A2B6AFBBFAD7D4B6AFB2A8CDBCB2E12E786C73> 1 147FMF-010001 汽 缸 头 盖 CYCLDER HEAD COVER 1 2 147FMF-010002 汽 缸 头 盖 垫 片 GASGET 1 3 147FMF-010003 汽 缸 头 左 盖 L.COVER, CYCLDER HEAD 1 4 147FMF-010004 汽 缸 头 左 盖 垫 片 GASKET,L.COVER 1 5 147FMF-010005 汽 缸 头

More information

SRM-4000(6digits)(35)(36)_SRM-4000(6digits)(35)(36)_EN.xls

SRM-4000(6digits)(35)(36)_SRM-4000(6digits)(35)(36)_EN.xls SRM-4000(6digits)(35)(36) 2 A130-000200 1 CYLINDER 2 A130-000201 1 CYLINDER 2 A130-000202 1 CYLINDER 2 A130-000203 1 CYLINDER 2 A130-000720 1 CYLINDER 2 A130-000721 1 CYLINDER 3 900162-05020 4 BOLT, H.S.

More information

Side NO. Component and Parts No. Materiel Code Bestillingsnummer Delenavn Antall F QMA Shroud assy, Nether 1 F1

Side NO. Component and Parts No. Materiel Code Bestillingsnummer Delenavn Antall F QMA Shroud assy, Nether 1 F1 Sporto Victoria 2012 F1 Cover breathe & Cover shroud - 1 - Side NO. Component and Parts No. Materiel Code Bestillingsnummer Delenavn Antall F1 1 119020-139QMA-0000 3210200001255 103328 Shroud assy, Nether

More information

F-2 FRAME A Chassis G Hex Washer Face Bolt M10x C Hex. Bolt, Flange M10x S-14W Nut,

F-2 FRAME A Chassis G Hex Washer Face Bolt M10x C Hex. Bolt, Flange M10x S-14W Nut, F-1 EXHAUST PIPE Item Part No. Part Name Q'ty 1 12164-A27-001 front Exhaust Pipe 1 2 12161-A27-010 Washer, Exhaust 1 3 97213-A27-001 Spring, Exhaust Pipe 2 4 12160-A27-003 Muffler + catalyzer 1 5 93100-06013-10W-2

More information

1

1 Application Chuck Instruction Manual Universal Ball Lock Power Chuck APPLICATION CHUCK PBL CHUCK (UNIVERSAL BALL LOCK POWER CHUCK) TABLE OF CONTENTS Keep this manual handy for easy reference as it will

More information

J6P CAB ASSY - HIGH ROOF J6P ROOF ASSY - HIGH ROOF AO-FW07-101 AO-FW07-112 J6P CAB SHELL - HIGH ROOF ROOF FRONT PANEL AO-FW07-102 AO-FW07-113 J6P CAB ASSY - FLAT ROOF ROOF SIDE PANEL - L/R AO-FW07-103

More information

XTR 250 LC2 MTD-END Frame Parts Catalogue.xls

XTR 250 LC2 MTD-END Frame Parts Catalogue.xls F01 塑料件 PLASTICS 1 61100-YM1-000 front fender 1 14 61110-SPH-00 rubber cushion, front 2 2 77200-YM1-00 seat assy. 1 15 818-05010G cross pan head screw 4 77210-YM1-000 rear cover assy. 1 16 818-05010 cross

More information

Pro-Meter Gear Metering Pump

Pro-Meter Gear Metering Pump Pro Meter P/N 7580058E 0 - Chinese - 06 4 NORDSON CORPORATION AMHERST, OHIO USA ....................................... 4... 4... 4... 4... 4... 4... 6... 6... 6 O... 7... 7... 7... 8... 8... 8... 0...

More information

Yuandong-hawks Ball valve cdr

Yuandong-hawks Ball valve cdr Yuandong 奉化市远东车辆部件有限公司 Fenghua Yuandong Auto Parts imited Company 奉化市哈克斯自动化设备有限公司 Fenghua awks Automatic Equipment imited Company igh Pressure Ball Valve igh pressure Ball valve is mainly used in the hydraulic

More information

CYLINDER ASSEMBLY 1 XS XR I BREATHER TUBE 1 TBA 2 XS40095 XR I CLIP 1 TBA 3 XS40096 XR I CLI

CYLINDER ASSEMBLY 1 XS XR I BREATHER TUBE 1 TBA 2 XS40095 XR I CLIP 1 TBA 3 XS40096 XR I CLI COOLING SHROUD 1 XS15501 XR15502 90212I0470000 UPPER SHROUD SEAL 1 R 73.33 2 XS10325 XR10325 B166740A0600187 BOLT M6 18 3 R 209.48 3 XS10326 XR10326 71119I0150000 NUT 4 TBA 4 XS10327 XR10327 12101I01500000C

More information

TECHNICAL DATA Date 6/12/212 Series 5ASH21.5 AS MOTOR SPECIFICATIONS Motor Design Applications Insulation Class Maximum Liquid Temp Frequency RPM Air Filled Waste Water Class B -4 C ( 32-14 F ) HZ 345

More information

SP300S.xls

SP300S.xls S P E E D 0/ 0 0 Update://00 F- EXHAUST PIPE (EEC) F- CHASSIS (EEC) F- SWING ARM F- REAR SHOCK F- FRONT SHOCKS F- NERFBAR;PLASTIC FOOTREST / FRONT BUMPER/ REAR HAND GRIP F- STEERING, SHAFT, LINK F- HANDLE

More information

BORE GAGES, Series 526 Ref. No JAN No

BORE GAGES, Series 526 Ref. No JAN No BORE GAGES, Series 2 Ref. No. 2-1-17-JAN 2 2-2 2-1 7-1 -2-4 - -1 8-2 11-1 11-2 No. 2-1 2-2 -1-2 7 8-1 -2 - -4 11-1 11-2 ANVIL PART NAME PIN, POINT EXTENSION ROD CLAMP HOLDER ASS Y CLAMP HOLDER CLAMP SCREW

More information

LA30AF(US) NOV/15 /2002 車 KYMCO 車 KYMCO 車 KYMCO

LA30AF(US) NOV/15 /2002 車 KYMCO 車 KYMCO 車 KYMCO LA30AF(US) NOV/15 /2002 車 KYMCO 車 KYMCO 車 KYMCO 零 錄 LA30AF(US) 零 參 參 若 車不 車 (Sales mark) 1 零 參 車 零 漏 不吝 ABOUT THIS PARTS LIST This parts list is compiled all service parts for model LA30AF(US) Any difference

More information

ZN VL150 Body 10(2008).xls

ZN VL150 Body 10(2008).xls 工具箱 Tool box 零件编号 description 数量 1 150T-F-050301 Foot plate 1 2 150T-F-050201 Tool box 1 3 150T-F-050202 Tool box cover 1 4 150T-F-050303 filler cap 1 5 150T-F-050204 Motorcycle safety helmet pothook 1

More information

TS2410LS

TS2410LS RIDGID 10 in. TABLE SAW MODEL NO. TS2410LS REPAIR SHEET RIDGID SCIE À TABLE DE 24 mm (10 po) NO. DE MODÈLE TS2410LS FEUILLE DE RÉPARATION RIDGID SIERRA DE MESA 24 mm (10 pulg.) NÚM. DE MODELO TS2410LS

More information

E15-3D1 1. Specifications Compact 4-Way Cassette type Model name MMU- AP0071MH2UL AP0091MH2UL AP0121MH2UL AP0151MH2UL AP0181MH2UL Cooling Capacity kbt

E15-3D1 1. Specifications Compact 4-Way Cassette type Model name MMU- AP0071MH2UL AP0091MH2UL AP0121MH2UL AP0151MH2UL AP0181MH2UL Cooling Capacity kbt E15-3D1 Compact 4-Way Cassette type MMU-AP0071MH2UL MMU-AP0091MH2UL MMU-AP0121MH2UL MMU-AP0151MH2UL MMU-AP0181MH2UL Contents 1. Specifications 2. Dimensions 3. Center of gravity 4. Piping diagram 5. Wiring

More information